0111 JiE#AtEpk (i H810S01,810S04,810S05,810S08H1 ) CHASSISASSEMBLY (APPLY TO 810S01,810S04,810S05,810S08 TY PE)

Fe | H = £ 5 % i % IE
No. Quantity Code Description Remark

1 18 M10 25 GB/T5783 A Bolt 10. 9k 7 B
2 18 10 GB/T7244 Y 2 P Spring Washer K

3 2 818B-0100001 IRE% Driving Wheel

4 IT

5 24 M10 25 GB/T5783 NSk Bolt 10. 9-%4bL
6 1 810S-0101000 ZEBR AR Chassis Assembly 1% 810501, 810S05HL % (KYBAT AL &ik)

1 81050131000 TR, Chassis Assembly 1% 810504, 810S08KLY (Nachi 474 T ik)

7 2 818B-0106000 177 ik G Traveling Motor Cover Plate

8 20 10 GB/T97. 1 e Washer N

20 10 GB/T93 5 4 ] Spring Washer kT

10 12 M10 20 GB/T5783 NI SRR A Bolt 8. 81w %
11 12 M12 25 GB/T5783 VAV i Y Bolt 10. 9-iIA g %
12 12 12 GB/T93 L 3 H ] Spring Washer i
13 6 801-0103000A RS K Idier Assembly

14 2 801-0101002 ) 5545 Side Cover Plate

15 1 810S-0100001 AR Chassis cover plate

16 8 M10 20 GB/T5783 NS IE AR Bolt 10. 9—ik i
17 4 801-0101400 ¥4 Support slide

18 2 801-0102200 TR Tension unit

19 4 6 45 GB879-86 [ A Pin

20 2 801-0102100 T ) R Front idler unit

21 4 10 GB/T97. 1 gl Washer Zn.D

22 4 10 GB/T93 L3 H ] Spring Washer Zn.D

23 4 M10 20 GB/T5783 N SRR Bolt 8.8-Zn.D
24 2 801-2101000A W S Ay Rubber Crawler




SIS ASSEMBLY (APPLY TO 810S01,810504,810505,810S08 TYPE)

AR (3 F810S01,810904,810805,810S08HLT ) CHAS

01.1.1




01.1.2 J&AL s Bl (3 1 810S02,810S03,810S06,810S0741 %) CHASSIS ASSEMBLY (APPLY TO 810S02,810S03,810S06,810S07 TY PE )

(8 & 5 4 L
No. Quantity Code Description Remark

1 26 M10 25 GB/T5783 AYiBAY: 1 Bolt 10. 9-ik e %
2 18 10 GB/T7244 T B Spring washer T

3 2 801-0100001 K% Driving Wheel

4 AT

5 24 M10 25 GB/T5783 INF SR Bolt 10. 9-% 4k
6 2 818B-0106000 A7 ik FE AR Traveling motor cover plate

7 13 10 GB/T97. 1 S 2 ] Washer K

8 21 10 GB/T93 5 4 ] Spring washer KT

9 16 M10 20 GB/T5783 AYiEAY: 1 Bolt 8. 8-k
10 1 810N-0100001A AR Chassis cover plate

11 12 M12 25 GB/T5783 VAYi Py {i Bolt 10. 9-1L 7 %
12 12 12 GB/T93 L 4 Spring washer kT
13 6 801-0103000A YER Idler

14 2 801-0101002 R Side cover plate

15 4 801-0101400 LHL Support slide

16 1 810S-0111000 ZEBR AR Chassis assembly JEFFW, 01.3.1
17 2 801-2101000A B S8 At Rubber crawler 230 43 72
18 2 801-0102200 TRERE Tension unit

19 4 6 45 GB879-86 [ A4 Pin

20 2 801-0102100 S ) S S Front idler unit




,810S07#17Y) CHASSIS ASSEMBLY (APPLY TO 810S02,810503,810506,810S07 TYPE )

UK GE FI810802,810803,810S06

JIEAE

01.1.2




01.2.1  [\l4% 377K (3 FH810SHL%AY) SLEWING SUPPORT (APPLY TO 810S TYPE)

P | B = A= % R %
No. Quantity Code Description Remark
1 1 801-0105200 A% 57 Slewing support
2 1 810S-0100000 JEAL R Chassis assembly
3 32 12 GB/T97.1 HJel Washer 7n.D
4 16 M12 45 GB/T5782 AYi B Bolt 10. 944k,
5 16  |M12 60 GB/T5782 AYi By id Bolt 10. 944k,
6 1 801-0105006 N Square pipe
7 1 801-0105100 R Connecting Pipe
8 1 M10 1 GB/T808 INIS R 1T RE R Nut Zn.D
9 1 801-0105007 Fek Joint
10 1 MI0 1 JB/T7940. 1 IERGIRRWASERTIEAN Grease cup Zn.D
11 1 801-0400001 I 25 Grease cup cover




01.2.1 [Al%E37 4 EE A8 10SHLAY) SLEWING SUPPORT (APPLY TO 810S TYPE)




01.3.1 440 pk (i H810S02,810S03,810S06,810S0741 7 ) CHASSISASSEMBLY (APPLY TO 810S02,810S03,810S06,810S07 TY PE)

Fy o e & 5 4 PR % IE
No. Quantity Code Description Remark
1 1 810S—-0111100 7 B0 J i 4R Left crawler frame
2 4 820-0402006 (el Dust-proof seal
3 2 810N-0100009A SE A7 P Orientation ring
4 2 810N-0100002A i Rubber mat
5 2 810N-0107000A I Sk Shaft pin assembly
6 5 10 GB/T97. 1 ] Washer K
7 5 10 GB/T93 ifL 8 1 Spring washer ik
8 5 M10 30 GB/T5783 AV IS Y Bolt 8. 8-k
9 2 801-0400001 AL 55 Grease cup cover
10 2 M10 1 JB/7940.2 B3 3 vE AR Grease-cup Zn.D
11 8 810N-0101001A SE IR Orientation plate
12 40 M8 16 GB/T68 FERE UK BRET Bolt Zn.D
13 8 810N-0101002A AR T Mat plate [
14 8 810N-0101003A By B i Plank
15 8 810N-0101004A AR T Mat plate II
16 1 810N-0104000A WG Shield
17 1 810N-0101200A JEC JAE Pedestal
18 8 M16 GB/T6172. 1 7N FH R B] Nut 8-k ¥
19 8 810N-0100003A FE AL IR Orientation bolt 10. 9—ik i
20 1 810S-0111300 F 1 B B i R Right crawler frame
21 1 810N-0100004A R Mat plate
22 2 810N-0100015 A Below orientation ring




01.3.1 ZEHEpE (5&FH810802,810803,810506,810S0741% ) CHASSIS ASSEMBLY (APPLY TO 810502,810803,810S06,810S07 TYPE)




0211 [Hl# 74 GERT810SHLAL) SLEWING PLATFORM (APPLY TO 810S TYPE)

ER £ 5 S 5o
No. Quantity Code Description Remark

1 1 T0802-01001 PR (s Scutcheon(Chinese) WA BRELD
1 T0802-01002 PR (30 Scutcheon(English) SEFE ()
1 T0802-01003 Frp (G530 Scutcheon(French) T (e
1 T0802-01004 PR GRERAISO Scutcheon(Italian) HAM GEED

2 4 4X12 GB/T12618 T 12 i [ S At 05T Rivet

3 6 M10X20 GB/T5783 AViES: i Blot 8.8-1IA ¥

4 6 10 GB/T93 L AR ] Spring Washer kT

5 1 818B-0200006 JEAR Locking plate

6 1 810N-0204000 L Shaft Pin

7 1 801-0200003 ] Washer

8 1 M24 GB/T6181 NS TR g R Channel Nut 8-7n. D

9 1 5X40 GB/T91 TFI4H Cotter Pin Zn.D

10 5 801-0400001 T Grease Cup Cap

11 5 M10X1 JB/T7940. 1 LI R AR Grease Cup Zn.D

12 iWHE |818B-0200007 (%0 Washer

13 4 820-0402006 7 2k el Dust-proof seal

14 1 818B-0200002 HET Bush II

15 1 810N-0250000 3k MO, Steering Head Assembly

16 1 801K-0206000 i 5 T A Shaft Pin

17 1 8X50 GB/T91 T 1S Cotter Pin In.D

18 1 801-0200004 HJE 30 Washer 30

19 1 810N-0201000 ) 3k Steering Head

20 1 801K-0205000 S ELA 4 Shaft Pin

21 1 801K-0207000 % Shaft Pin

22 1 818B-0203000 L Shaft Pin

23 1 818B-0200012 wE 1 Bush [

24 1 818B-0200001 7K T A Washer

25 1 810S-0202000 & Platform 3 4 BT PERKINS ) 1) 22 45




[lEEE4 (& FT810SHLAY ) SLEWING PLATFORM (APPLY TO 810S TYPE)

02.1.1




0211 [Hl# 74 GERT810SHLAL) SLEWING PLATFORM (APPLY TO 810S TYPE)

e | &= AV 4 R %
No. Quantity Code Description Remark

1 810S-0206000 i Platform 18 A5 FHKUBOTAZ) ) 22 4%
26 1 801-0105007 sl Joint
27 1 M10X1 GB/T808 AVaVEIFR:3b: Nut 8-Zn.D
28 1 801K-0208000 R Connecting Pipe
29 1 801-0500027 H Ak Square Jiont
30 1 810-0205000 GEL Shaft Pin
31 2 M16X75 GB/T5783 VAYiiEoY. i Bolt 10. 9-%4b
32 2 16 GB/T93 S A Spring washer Zn.D
33 2 818V-0200002 JEL £ Thick washer
34 1 810S-0200002 Pl E Counterweight
35 6 8 GB/T97. 1 SR Washer Zn.D
36 6 8 GB/T93 L H ] Spring washer 7n.D
37 6 M8X16 GB/T5783 VAYi PAY: Y Blot 8.8-Zn.D
38 1 801K-0203000A T AR OR Silencer Shield
39 2 M10X30 GB/T5783 N SR Bolt 8.8-7n.D
40 2 10 GB/T93 L 5 A ] Spring washer Zn.D
41 2 10 GB/T97. 1 S Washer Zn.D
42 1 810S-0200001 1E8h AR Stopping board
43 1 810-0200001 I Cover
44 4 M6X12 GB/T5789 INFIE 2L HNE AR Blot 8. 8-k &
45 1 820-0205001 RSk Joint
46 1 M10X1 GB/T6171 IR RE Nut 8-7n.D
47 1 10 GB/T97. 1 S 4 P Washer 140HV. Zn. D
48 1 820-0206100 HRE Connecting Pipe
49 1 820-0206001 Bk Connection 7n. D
50 W [810S-0200003 Al RO T Washer |
51 R |810S-0200004 AR EEEATI Washer |1




[AlEE4 (& T810SHLAY ) SLEWING PLATFORM (APPLY TO 810S TYPE)

02.1.1




03.1.1 #fE+2%% ¥ (i 11810S01,810S04,810S05,810S08H1 7!) DOZER UNIT (APPLY TO 810S01,810S04,810S05,810S08 TY PE)

e | & £ 5 4 PR VAE
No. Quantity Code Description Remark
1 1 801-0301000A i Dozer blade
2 4 801-0400001 TR o Cap for oil cup
3 4 MI0 1 JB/T7940.1 EBLE: Washa )7 QOil cup Zn.D
4 4 801-0302000 il Shaft
5 12 801—0300001 g Washer
6 8 801—0300002 g Washer
7 4 801—0300003 gl Washer
8 4 8 50 GB/T91 TF Y Cotter pin KT
9 20 801-0400003 Jof 4 Gasket
10 8 801-0300005 Jof 2 Gasket




03.1.1 T2 EGEH10S01,810804,810805,810S0841) DOZER UNIT (APPLY TO 810S01,810504,810505,810S08 TYPE )




03. 1.2 #E-3¢'E (EAI810S02, 810503, 810506, 810S07AL7Y) DOZER UNIT (APPLY TO 810502, 810503, 810506, 810S07 TYPE)

Frs | & & £ = # R % I
No. Quantity Code Description Remark
1 1 810N-0303000A A AR Right lengthen plate
2 2 810N-0304000A LIRS Pin shaft component
3 2 810N-0300001A Hikh 1 Pin shaft |
4 4 810N-0305000B iRk Pin component
5 1 810N-0301000A e+ 5 Dozer blade
6 4 801-0300005 fof 2 Gasket
7 12 801-0400003 Jof 4 Gasket
8 1 810N-0100000A JERAE S Chassis assembly JEFF W, 01.1.2,01.3.1
9 1 810N-0302000A 7 i Left lengthen plate
10 4 801-0400001 AR R Cap for Grease cup
11 4 M10X1 JB/T7940. 1 LI R AR Grease cup
12 4 801-0302000 il Shaft
13 2 801-0300003 By Washer
14 6 801-0300002 Oy Washer
15 2 801-0300001 B Washer
16 4 8X50 GB/T91 I 4y Cotter pin N
17 1 810N-0311000A e A Dozer blade component HHEF51,2,3,4,5,9(Include No. 1,2,3,4,5,9)




03.1.2 4+ 2E (15/810502,810503,810806,810S07HL)DOZER UNIT(APPLY TO 810S02,810803,810806,810S07 TYPE)




0411 LE3E1 (GEI810SHLTY) WORKING EQUIPMENT 1 (APPLY TO 810STYPE)

e | # & A2 % i % *
No. Quantity Code Description Remark

0 1 810S-0401000 B Boom

1 1 810S-0401100 ILERIN Boom body

2 2 801-0401003 it Copper bush

3 1 801-0401001 GRS ESS Middle bush

4 4 801-0400003 o 3 Washer

5 4 8010400004 L] Washer

6 2 8010400002 gl Washer

7 2 8 50 GB/T 91 TF 14 Cotter pin

8 2 801-0410000 e Pin shaft




04.1.1

THEREEL (1E 810817 ) WORKING EQUIPMENT 1 (APPLY TO 810S TYPE)




04.21 TAF3E2 GEF810SHLE ) WORKING EQUIPMENT 2 (APPLY TO 810S TYPE)

e | #t & A= # K # *
No. Quantity Code Description Remark

1 6 8010400003 T 44 Washer

2 2 801-0448000 LNy Pin shaft assembly

3 6 8 50GB/T91 TT Y Cotter pin 7n.D

4 4 801-0400004 Erlc] Washer

5 6 801-0400002 HJE Washer

6 4 801-0400001 I R Grease cup cap

7 4 M10X1 JB/T7940. 1 LI S ETAR Grease cup 7n.D

8 1 801-0409000A LNy Pin shaft assembly

9 1 5 50 GB/T91 FF %Y Cotter Pin Zn. D

10 1 801-0200003 g Washer

11 1 M24 GB/T6178 VRN F AR R Screw 8-7n. D

12 1 818B-0402000 SR Arm JEFFI04. 4. 1

13 1 801-0408000A L Pin shaft

14 2 801-0407000 FEH Linkage

15 2 801-0404000A L Pin shaft

16 1 801-0405000 T Link JETT 1.04.3.1

17 1 801-0406000A L Pin shaft

18 4 801-0200004 g Washer

19 2 818B-0400001 o Washer




04.2.1

TAEREE2 (GEFI810SHLA ) WORKING EQUIPMENT 2 (APPLY TO 810S TYPE)




0431 TAF3E3 GEFAI810SHLE) WORKING EQUIPMENT 3 (APPLY TO 810S TYPE)

P45 i [ (A= % G % F
No. Quantity Code Description Remark

1 1 801-0405000 AT Link

2 2 801-0405003 GRS Copper bush

3 2 801-0401003 LIRS Copper bush

4 1 801-0405100 HEATA Link body

5 1 801-0402001A (PSS Spacer Bush




04.3.1 THEZEE3 (iEH810SHLA ) WORKING EQUIPMENT 3




04.41 T AF3:'E4 (GEHI810SHL%) WORKING EQUIPMENT 4 (APPLY TO 810S TYPE)

Frg | & & (A=) % i %/
No. Quantity Code Description Remark
1 1 818B-0402000 SFF Arm FRvE ST
2 6 801-0401003 GRS ESS Copper bush
3 3 801-0402001A (FES Spacer Bush
4 1 818B-0402100A RN Arm body FRvE AT
5 1 801-0400001 AR T Grease cup cap
6 1 MI0 1 JB/T7940. 1 IERGIEWERERT I Grease cup 7n.D




04.4.1 TAESEE4 (5 FI810SHL7) WORKING EQUIPMENT 4 (APPLY TO 8108 TYPE)




05.1.1 V& H85 Bk R SE1(3E F1810SHL ) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 810STYPE)
P |8 & (A=) 4 s % e
No. Quantity Code Description Remark
1 1 810-0506000 EA S Anls Multi-change valve HUSCO 5000-G55 (ik%:)
1 810-0588000 g E%?ﬁm i Multi-change valve HANIL 601-68602 (i%%e)
2 2 22 BS/A 22.7x30x2 1SO H A 3 45t 3B Combinatory washer
3 2 820-0500023 E%;& Bolt joint
4 2 818B-0500063 90 Z5Esk Square joint
5 1 810B-0535000 J A I ik Rubber pipe assembly
6 2 820-0500009 Rk Bolt joint
7 1 818B-0504000 P&%Eﬁk Rubber pipe assembly
8 1 810B-0533000 =595 Rubber pipe assembly
9 1 801-0553000 /22_,L\55z Flange assembly
10 2 15x2.65 GB/T3452.1 OTEAG B 2 4 P “Q" rubber seal ring
11 20 M6 20 GB/T70.1 ShaviillaiSs 1] Bolt 8.8-Zn.D
12 20 6 GB/T93 AL T Spring washer 7n.D
13 2 801-0552000 RN Y Flange assembly
14 2 18x3.55 GB/T3452.1 OTEAG I 2 2} “Q” rubber seal ring
15 1 801-0520000 WA Gear pump
16 2 10 GB/T93 RS B Spring washer Zn.D
17 2 M10 25 GB/T70. 1 WA [ AT SR B AT Bolt 8.8-Zn.D
18 1 22.4x2.65 GB/T3452.1 OG5 4 el “O” rubber seal ring
19 1 810S-0502000 HZ R Flange assembly
20 8 d40 JB/T8870 M ik Hoop
21 1 810S-0500002 W3 A Intake rubber pipe
22 1 810S-0503000 W ek A Intake steel tube
23 2 d32 JB/T8870 M Hoop
24 1 810S-0500001 W YR e Intake Intake rubber pipe
25 1 801-0500024 Ja 4Rk F Sk Bolt joint
26 1 801-0500021 Je Ak 1k Flange
27 1 810B-0521000 MR A S ik Rubber pipe assembly




) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 810STYPE)

15 FH810SH1 7

(

P BB HIH T AL

05.1.1

P>
3 £ S
=
>
/ -~
8

7 ! e
. OO
\ j N@w@
— N
& OOV
Fpap- o,
avgn v



05.1.1 V& H85 Bk R SE1(3E F1810SHL ) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 810STYPE)

P |8 & (A=) 4 PR % e
No. Quantity Code Description Remark
28 1 801-0500009 HAEK Square joint
29 1 810-0500021 Bk Bolt joint
30 1 801-0507000 ==Y Rubber pipe assembly
31 6 M8 35 GB/T5783 Vavi BN Vi Bolt 8.8-7Zn.D
32 6 8 GB/T93 SRS PR Spring washer Zn.D
33 1 818V-0500005 B Pipe clamp
34 1 810S-0500003 W el P A Intake rubber pipe
35 1 810S-0504000 [l g=F5Y0 D Rubber pipe assembly
36 1 818B-0500003 HEE K Bolt joint
37 1 818B-0500005 HEE K Bolt joint
38 6 8 GB/T97.1 Sk Washer Zn.D
39 1 818B-0549000 e SIE Y595 Cooler assembly
40 1 810S-0501000 W S AS Oil tank I.05. 5.1
41 3 10 BS/A 10.7x16x1.5 SO 20 A b Conbinatory washer
42 3 820-0510000 I 423k Joint




HYDRAULICSYSTEM FOR PLATFORM 1(APPLY TO 810STYPE)

)

gl

15 FH8 108711

(

PR HIH E AL

05.1.1

8

)

el >
oy
VAN A

Y

S
$/
=

N\

)N B

. A
U 77
©
bl

) O

O\

G AR
LZE ON\Vi¢'gy
Fpap- o,
/|



05.2.1 V& HEB4 K 2 80 2(3d FH 810S01,810S04,810S05,810S08H 1L 7))
HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 810S01,810S04,810S05,810S08 TY PE)

Fy | B = AV % i % *

No. Quantity Code Description Remark
) 3 M10 25 GB/T5783 N S AR Bolt 8.8-Zn.D
2 3 10 GB/T93 S 2 ] Spring washer Zn.D
3 3 10 GB/T97. 1 S Washer Zn.D
4 1 810-0504000 Fik Handle ball

5 1 801-0500029 HE 4 18 TN Handspike of dozer valve

6 1 M10 GB/T6170 LS BB B Nut 8-Zn.D
7 1 810-0514000A e+ 5 e 1) Dozer valve

8 2 M8 55 GB/T5783 NSk Bolt 8.8-Zn.D
9 2 8 GB/T93 13 2 Spring washer Zn.D
10 2 8 GB/T97. 1 S Washer Zn.D
11 3 18 BS/A 18.7 27 2 IS0 2 £ df A Combinatory washer

12 1 801-0500006 Bk Bolt joint

13 1 801-0507000 FEAE R Rubber pipe assembly

14 1 810-0500009 Bk Hinge joint

15 1 810-0543000 BB L Rubber pipe assembly

16 2 810M-0500003 HAEK Square joint

17 2 818V-7500006 IEESS Bolt joint

18 2 14 BS/A 14.7 21 1.5 IS0 |H&%E4E Combinatory washer

19 1 12 BS/A 12.7x18x1.5 1SO iR aEnlicl Combinatory washer

20 1 818V-7500005 Bk Bolt joint

21 1 810A-0530000 TR B il Combinatory washer




S RO E 22452 (05 FI810S01,810804,810S05,8 10S08H1L )

05.2.1

HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 810501,810504,810505,810S08 TYPE)




0522 P&l U F 40 2(14 H810S02,81003,810S06,810S0741. /1Y)
HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 10S02,81003,810506,810S07 TY PE)
e | & £ 5 4 PR % s
No. Quantity Code Description Remark
1 3 M10x25 GB/T5783 TN SRR Bolt 8.8-7Zn.D
2 3 10 GB/T93 RS Spring washer Zn.D
3 3 10 GB/T97.1 P44 Washer Zn.D
4 1 810-0504000 FHisk Handle ball
5 1 801-0500029 e+ 1T Handspike of dozer valve
6 1 M10 GB/T6170 1S F g RE Nut 8-Zn.D
7 1 810-0514000A HE -4 i Dozer valve
8 2 M8x55 GB/T5783 Ay (BN Bolt 8.8-Zn.D
9 2 8 GB/T93 A T Spring washer Zn.D
10 2 8 GB/T97.1 ST-4 | Washer Zn.D
11 3 18 BS/A 18.7x27x2 |SO IH A R g Combinatory washer
12 1 801-0500006 HEL Bolt joint
13 1 801-0507000 IR MUk Rubber pipe assembly
14 1 810-0500009 ¥k Hingejoint
15 1 810S-0511000 R Ak Rubber pipe assembly
16 2 810M-0500003 B Ak Square joint
17 2 818V-7500006 HEk Bolt joint
18 9 14 BS/A 14.7x21x1.5 1SO 2 G A Combinatory washer
19 1 12 BS/A 12.7x18%x1.5 SO ke aEa Er i Combinatory washer
20 1 818V-7500005 HESk Bolt joint
21 1 810A-0530000 = E=Y59 Rubber pipe assembly




z

325 J11810502,81003,810506,8 10S0 741 %)
HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 10502,81003,810506.,810807 TYPE )

N
~

SPEEB I IR e A

05.2.2

[/ IR
A Jup)));
b 0
@,\ = S g
P e |||\O\|i.| A
© VA G S
] = %A D) AN S Oﬁ
‘- “ L..@.@O \ / @ i ,..,.. /.
’ o o O fr=7) ) — vy
N = D Ny e o & \\M,\ﬁv
././ \ v
Oz



05.3.1 “FEHTHIWIERS

5 3(i% J11810SHL %) HYDRAULIC SYSTEM FOR PLATFORM 3(APPLY TO 810S TYPE)

e |0 = A=) 4 i % bas
No. Quantity Code Description Remark

1 1 810N-0536000 RN ET Boom offset cylinder

2 6 801-0500003 HHsk Bolt joint

3 2 810M-0500003 Hf ﬁé%& Square joint

4 2 810S-0506000 R MRk, Rubber pipe assembly

5 1 818V-0505000 IEI% f&li Slewing motor

6 2 22 BS/IA 22.7x30%2 1SO s T Combinatory washer

7 2 830-0500005 E%;& Bolt joint

8 2 801-0539000 ==Y Rubber pipe assembly

9 1 818V-0503000 Eﬂﬁmﬁ% ﬁ i Electromagnetic valve 1L05. 6. 1

10 2 801-0516000 JilvE=a s Rubber pipe assembly

11 2 801-0500006 EE@;& Bolt joint

12 2 18 BS/A 18.7x27x21SO H 43 d5h 4 B Combinatory washer

13 4 M12x35 GB/T5783 VA ﬁg Sz e Bolt 10.9-%4k




)

S HIIR R 2248308 FH810SHLY) HYDRAULIC SYSTEM FOR PLATFORM 3(APPLY TO 810S TYPE

05.3.1

~
jakd

T

W A
N



054.1 P&l

[PV 22 4E4(3% FH1810SHL %) HYDRAULIC SYSTEM FOR PLATFORM 4(APPLY TO 810STYPE)

e | % & A=) % i I
No. Quantity Code Description Remark
1 4 818V-7500006 E%% Bolt joint
2 4 14 BS/A 14.7x21x1.5 H 455 d5h S P Combinatory washer
3 2 810M-0500003 Em i%;k Square joint
4 1 810S-0507000 ==Y Rubber pipe assembly
5 1 810S-0508000 JREAE K Rubber pipe assembly
6 1 818B-0525000 e =Y Rubber pipe assembly
7 1 810-0532000 JRE 4 I Rubber pipe assembly
8 4 801-0500006 E%% Bolt joint
9 4 18 BS/A 18.7x27x2 H A B B Combinatory washer
10 1 12 BS/A 12.7x18x1.5 H 455 45 S B Combinatory washer
11 1 818V-7500007 ij%% Screw plug
12 1 810S-0500005 1R A Plate
13 3 M10x25 GB/T5783 NSk g AL Bolt .8-7Zn.D
14 7 10 GB/T93 T B Spring washer Zn.D
15 7 10 GB/T97.1 S ] Washer Zn.D
16 4 M10x30 GB/T5783 Vav: BN Vi Bolt .8-Zn.D
17 4 M10 GB/T6170 135S fA R R) Nut 8-Zn.D




05.4.1 SEEESHIMEE #2504 05E FI810SHLE!) HYDRAULIC SYSTEM FOR PLATFORM 4(APPLY TO 8108 TYPE )




05.5.1 ¥ Js 4 (3% FH1810SHL %) OIL TANK(APPLY TO 810STYPE)
Frg | & & (A=) % PR % b
No. Quantity Code Description Remark
1 1 835-0501400 23S YRS 2 K Air cleaner assembly PAF1-0. 035-0. 55-20L
2 1 27 BS/A27.7x36x2 1SO 21 G b Combinatory washer
3 4 M8x16 GB/T70.1 WS A R SR BT Bolt 8.8-Zn.D
4 4 8 GB/T93 HLE ] Spring washer Zn.D
5 1 835-0501301 WA 22 8 MOk Plate cover assembly
6 1 132x2.65 GB/T3452.1 NBR-90 |0/ 4% Jice % &} el “O"sedl ring
7 1 818B-0507001 JRREH Bolck
8 1 810S-0501200 AR A Oil tank body
9 1 801-0521200 R Oil mark
10 1 801-0521003 T Screw plug
11 1 33 BS/A 33.7x42x2 |SO 2 4 H P Combinatory washer
12 1 801-0521500 W e 2 Qil -intake filter WU-63X100—]
13 1 818V-0501200 (] JHH 0 v Qil return filter




05.5.1 % FEHmFE0E H810SHLAY) OIL TANK(APPLY TO 810S TYPE)




05.6.1 FHELR ) 1 (i FH810SHL7Y) ELECTROMAGNETIC VALVE (APPLY TO 810STYPE)

e | & £ 5 4 PR % VAE
No. Quantity Code Description Remark

1 1 818V-0503002 P A7 0 1) SZ B Bracket

2 4 M8x20 GB/T5783 VAV DY Bolt 8.8-Zn.D

3 4 8 GB/T93 AR Spring washer Zn.D

4 4 8 GB/T97 P Washer 7n.D

5 1 T0308-01000 PR 7 10 4 7] 1 Change valve

6 6 22 BS/A22.7x30v2 1SO A Combinatory washer

7 6 818V-0503001 Bk Bolt joint

8 2 14 BS/A14.7x21x1.5 1SO 21 A s P Combinatory washer

9 2 820-8500004 Bk Bolt joint

10 4 M5x50 GB/T70.1 Dyl ESS 3a) Bolt 8.8-Zn.D

11 4 5GB/T93 L3 H Spring washer 7n.D

12 1 T0309-03000 FEL T [ Solenoid valve ARGO (12V)




05.6.1 HLRZHLA]E(GE FA810SHLAY) ELECTROMAGNETIC VALVE (APPLY TO 810S TYPE)




65.1.1 P JE B E ik R 40 | (35 F810SH17) HYDRAULIC SYSTEM FOR ATTACHMENT CIRCUIT | (APPLY TO 810S TY PE)

e | & £ 5 4 i % it

No. Quantity Code Description Remark
1 2 810N-9500001A Bk Square joint
2 2 810N-9505000A P A S Rubber pipe assembly
3 2 820-0500009 Bk Bolt joint 5830-0500004 3% 2%
4 2 22 BS/A 22.7x30%2 |SO IH & B Combinatory washer
5 2 830-0500004 2 g Screw plup +5820-050000912k %%
6 4 M8x20 GB/T5783 VAV:iD Y Bolt 8.8k %
7 4 8 GB/T93 L A ] Spring washer Zn.D
8 4 8 GB/T97.1 S4B Washer Zn.D
9 2 830D-9501000 1 Turning valve
10 1 810N-9504000A AN R Steel pipe assembly
11 1 810N-9506000 A K Steel pipe assembly
12 2 830D-9500003 FERR Clamp plate
13 2 830D-9500004 H Underlay
14 4 818B-9500004 ke Pipe clamp
15 4 M10x20 GB/T5783 ANk R Bolt 8. 8-k L%
16 4 10 GB/T93 A T I B Spring washer Zn.D
17 4 10 GB/T97.1 S Washer 7n.D
18 1 810N-0504000 JR A A Rubber pipe assembly
19 2 820-0500031 Bk Bolt joint
20 2 18 BS/A 18.7x27x2 1SO 21 A2 Combinatory washer
21 1 810N-0509000 ==Y Rubber pipe assembly




65.1.1

BRHIER 3 B i TR /240 1 (55 FH8 10SH17Y) HYDRAULIC SYSTEM FOR ATTACHMENT CIRCUIT I (APPLY TO 810S TYPE)




75.1.1 A IS R4 (3E 1 810S01,810S05417%) HY DRAULIC SYSTEM FOR CHASSIS (APPLY TO 810S01,810S05 TY PE )
e B & = 4o A
No. Quantity Code Description Remark
1 1 801-0523000 HE W R AT Dozer cylinder assembly
2 6 801-0500003 JERSS Bolt joint
3 2 801-0500031 B E Rubber sleeve
4 2 810N-7512000 J A Rk Rubber pipe assembly
5 1 T0311-02000 Hpr e [ 4 Sk Centre slewing joint (K%
6 AT
7 1 818V-0500006 JEWiE: S Square joint
8 1 8707500002 —aEEEk Teejoint
9 2 818B-7505000 Je i e K Rubber pipe assembly
10 2 810S-7501000 JR2 4 I B Rubber pipe assembly
11 5 12 BS/A12. 7X18X1.5 1SO Y B 4R Conbinatory washer
12 2 818V-7500003 5gd v Hinge joint bolt
13 1 818V-7500007 W2 JE Screw plug
14 7 14 BS/A14.7 21 1.5 1S0 4 G A Combinatory washer
15 2 860-0500013 13k Plug
16 4 M8 30 GB/T5783 Vi Py Lid Bolt 8.8-Zn.D
17 4 8 GB/T97.1 S Washer Zn.D
18 4 8 GB/T93 L 20 P Spring washer 7n. D
19 4 M8 GB/T6170 17 1 02 B) Nut 8-7n. D
20 6 818V-7500006 Bk Bolt joint
21 6 810M-0500003 JEWEE DS Square joint K H209-16
22 4 801-0531000 JR A B Rubber pipe assembly
23 4 818B-7510018 SRS Rubber sleeve
24 2 860A-8500003 H#%k Bolt joint
25 2 10.8 2.4 NBR-90 ISO OJE 5 Jie 2% 4 “Q” rubber seal ring
26 4 818B-7500007 Bk Bolt joint
27 4 13.8 2.4 NBR-90 ISO OTE 4 e 2 4 “Q” rubber seal ring
28 2 818B-7513000 AT 3 E TR AL Traveling motor MAG-18VP-230F—-CY
29 2 818B-7510002 Bk Bolt joint




75.1.1 JEELESSHOW E A4 (& FH810S01,810805817) HYDRAULIC SYSTEM FOR CHASSIS (APPLY TO 810S01,810S05 TYPE )




75.1.2 JEAS R VAR R 45 (3 111810S02,810S03,810806,810S074 . %Y)HY DRAULIC SY STEM FOR CHASSIS(APPLY TO 810502,810S03,810S06,810S07 TY PE)

Py | & (A=) # i % *
No. Quantity Code Description Remark

1 1 801-0523000 R R ST Dozer cylinder assembly

2 6 8010500003 HEk Bolt joint

3 2 8010500031 BE Rubber deeve

4 2 810N-7512000 IR Sk Rubber pipe assembly

5 1 810N-7512000 AP NEILEZ DS Centre dewing joint (K

6 AT

7 1 818V-0500006 JENEESS Squarejoint

8 1 870-8500003 B GE S Teejoint

9 2 810-0525000 IR K, Rubber pipe assembly

10 2 81057501000 JREE Rk, Rubber pipe assembly

11 4 12 BS/A12. 7X18X1.5 1SO YA Conbinatory washer

12 2 818V-7500003 BERAEKE Hinge joint bolt

13 1 818V-7500007 g Screw plug

14 11 14 BS/A14.7 21 1.5 ISO iR A Combinatory washer

15 1 850-8501000 ik Teejoint JKHBC-16

16 4 M8 30 GB/T5783 AV PN Bolt 8.8-7n.D

17 4 8 GB/T97. 1 PR e Washer Zn.D

18 4 8 GB/T93 Gl Spring washer Zn.D

19 4 M8 GB/T6170 LR AR RE Nut M12 8-7n.D

20 7 818V-7500006 HEEL Bolt joint

21 8 810M-0500003 JEV RS Squarejoint JKAE209-16

22 4 801-0531000 JRE S Rubber pipe assembly

23 4 818B-7510018 CIEPS Rubber deeve

24 2 860A-8500003 IEEESS Bolt joint

25 4 10.8 2.4 NBR-90 ISO OTERR e 3/ Pl “O" rubber sed ring

26 4 818B-7500007 HEEk Bolt joint

27 4 13.8 2.4 NBR-90 ISO OM%H*HﬂiTI “O" rubber sed ring

28 2 818B-7513000 AT FERGENL Traveling motor MAG-18VP-230F—CY




75.1.2  JERELEL Y HIR T £ 401 I8 10S02,810503,810806,8 10S074] 7Y)
HYDRAULIC SYSTEM FOR CHASSIS(APPLY TO 810502,810503,810506,810S07 TYPE)




75.1.2 JE A IR s 2 40 (3 H1810802,810803,810506,810S074/17)HY DRAULIC SY STEM FOR CHASSIS(APPLY TO 810502,810503,810506,810S07 TY PE)

e % & = & W G
No. Quantity Code Description Remark
29 2 818B-7510002 Bk Bolt joint
30 1 810N-7501000 WA BT Adjusted-cylinder assembly
31 2 810N-7504000 Bk Hingejoint JKHE1CT-16-04B
32 1 828-0502000 TR K, Rubber pipe assembly
33 1 801-0539000 JRE Rk Rubber pipe assembly
34 2 810N-7502000 JERGBNEEE S8 Bolt joint FKHEGC-16LN
36 1 830D-0504000 JREAE Bk Rubber pipe assembly
37 1 801-0507000 JREE K, Rubber pipe assembly




75.1.2  JERELEL Y HIR T £ 401 I8 10S02,810503,810806,8 10S074] 7Y)
HYDRAULIC SYSTEM FOR CHASSIS(APPLY TO 810502,810503,810506,810S07 TYPE)




75.1.3 JEALER 0 U & 45 (38 [11810S04,810S08H #4)HY DRAULIC SY STEM FOR CHASSIS(APPLY TO 810S04,810S08 TY PE)
FE | % & R = I ®
No. Quantity Code Description Remark
1 1 801-0523000 HE L W R L Dozer cylinder assembly
2 6 801-0500003 Bk Bolt joint
3 2 801-0500031 BIRE Rubber sleeve
4 2 810N-7512000 Jiing=F5Yn% Rubber pipe assembly
5 1 T0311-02000 Hp e Sk Centre slewing joint (KB
6 AT
7 1 818V-0500006 IEN:iE S Square joint
8 1 870-7500002 =k Teejoint
9 2 818B-7505000 WA Rubber pipe assembly
10 2 810S-7511000 ﬂs@:? 5yn% Rubber pipe assembly
11 5 12 BS/A12. 7X18X1.5 ISO B g Conbinatory washer
12 2 818V-7500003 %x?%ﬂ,%%ﬁ Hingejoint bolt
13 1 818V-7500007 m%g Screw plug
14 7 14 BS/A14.7 21 1.5 ISO £ 5 S Combinatory washer
15 2 860-0500013 i;.i_.‘yk Plug
16 4 M8 30 GB/T5783 VAV (Y Y Bolt 8.8-Zn.D
17 4 8 GB/T97. 1 P2 Washer 7n.D
18 4 8 GB/T93 AL N | Spring washer 7n.D
19 4 M8 GB/T6170 IEitaVEEL: Ib: Nut 8-7Zn.D
20 6 818V-7500006 Bk Bolt joint
21 6 810M-0500003 Bk Square joint K AE209-16
22 4 801-0531000 JREE A K Rubber pipe assembly
23 4 818B-7510018 B Rubber sleeve
24 2 860A-8500003 IERiSS Bolt joint
25 2 10.8 2.4 NBR-90 ISO OTEAZ IR % ] “O” rubber seal ring
26 4 818B-7500007 H#k Bolt joint
27 4 13.8 2.4 NBR-90 ISO OTEAG I 3 P “Q" rubber seal ring
28 2 818B-7518000 AT RETRIHAL Traveling motor PHV-2B-20B-P-88627




75.1.3 JEFLI I FE £ 4505 F810804,810S08H1 ) HYDRAULIC SYSTEM FOR CHASSIS(APPLY TO 810S04,810S08 TYPE)

o

,
C W ©)



75.1.3 AL 1 R 40 (3% H1810S04,810S08H 1 7))HY DRAULIC SYSTEM FOR CHASSIS(APPLY TO 810S04,810S08 TY PE)

e |t & (A=) i % e
No. Quantity Code Description Remark
29 2 818B-7510002 ik Bolt joint
30 2 818V-7500011 Bk Bolt joint
31 2 9.8 1.8 NBR-90 IS0 OTEAZ IS 5 L) e “O” rubber seal ring




75.1.3 JEFLI I FE £ 4505 F810804,810S08H1 ) HYDRAULIC SYSTEM FOR CHASSIS(APPLY TO 810S04,810S08 TYPE)

o

,
C W ©)



85.1.1 45 F ¥R R 481 (3 H810S01,810S04,810S05,810S08#/1%! ) HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810S01,810S04,810S05,810S08 TY PE)

e | # & R 5 k4 i % b
No. Quantity Code Description Remark
1 1 810S-8502000 IR A Rubber pipe assembly
2 4 10.8 2.4 NBR-90 IS0 OJEAG I % L} e “QO” rubber seal ring
3 4 860A-8500003 Bk Bolt joint
4 1 810S-8501000 JRAE S Rubber pipe assembly
5 9 810-0500031 Ik Teejoint
6 6 820-8500003 HEEk Bolt joint
7 9 14 BS/A14.7x21x1.5 ISO A B Combinatory seal washer
8 1 830-8500001 Bk Plug
9 1 870-8500004 ESiESS Teejoint
10 1 830-8505000 i Turring valve
11 3 810-0523000 TR A S Rubber pipe assembly
12 2 850-8535000 TR B Rubber pipe assembly
13 4 M5 50 GB/T70. 1 7S A AT SR AT Bolt 8.8-Zn.D
14 4 5 GB/T93 Gk Spring washer 7n.D
15 1 T0309-03000 HL R 1 Solenoid valve
16 1 T0307-01000 i e Valve block
17 1 818P-0500001 P 1 1 = A Solenoid valve bracket
18 11 M8 20 GB/T5783 AViES: 1 Bolt 8.8-Zn.D
19 11 8 GB/T93 G enlie] Spring washer Zn.D
20 7 8 GB/T97. 1 S 44 Washer Zn.D
21 1 870-8526000 R A ik Rubber pipe assembly
22 2 810-0526002 Bk Hingejoint
23 2 18 BS/A18. 7X27X2 1SO I A B Combinatory seal washer
24 1 830D-8525000 G4 Safe valve
25 1 810-0526001 JERSS Bolt joint
26 1 810-0526003 oS Seal washer
27 1 830B-8500002 AR Bracket
28 1 820-8500004 Bk Bolt joint




eI WIEFR S (15 F1810S01,810504,810S05,810S08HLAY )

85.1.1

HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810501,810504,810505,810S08 TYPE)

i
\

R

{

/

v

.

DO,

L)k

Qe

o~

b

SEm

~

AN
>
y >

<~




85.1.1 45 F ¥R R 481 (3 H810S01,810S04,810S05,810S08#/1%! ) HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810S01,810S04,810S05,810S08 TY PE)

e | # & R 5 4 K % b
No. Quantity Code Description Remark

29 1 810-0526102 LA RN Valve body

30 1 6. 5x1. 5 NBR-90 OJEAG I % Lt el “QO” rubber seal ring

31 1 830B-8504002 (AR Valve core

32 1 830B-8504004 S Spring

33 1 810-0526101 Bk Bolt joint

34 1 830B-8500003 H#k Bolt joint

35 1 22 BS/A 22.7 30 2 ISO A B Combinatory seal washer

36 1 820-8544000 et Accumulator

37 1 810A-0530000 JRE A Rk Rubber pipe assembly

38 1 810-0524000 JRE Sk Rubber pipe assembly

39 1 870-7500002 Ak Teejoint

40 1 810S-8500005 i) S 48 Bracket

41 2 870-8536000 IR B Rubber pipe assembly

42 1 810S-8503000 JR A S Rubber pipe assembly

43 1 870-8500001 HEEk Bolt joint

44 1 18 BS/A18. 7X27X2 IS0 YA Combinatory seal washer

45 1 801-0507000 IR S Rubber pipe assembly

46 1 801-0500009 HAEK Square joint

47 1 818V-0500006 IEN; k2SS Square joint




eI WIEFR S (15 F1810S01,810504,810S05,810S08HLAY )

85.1.1

HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810501,810504,810505,810S08 TYPE)

i
\

R

{

/

v

.

DO,

L)k

Qe

o~

b

SEm

~

AN
>
y >

<~




85.1.2 TR R41 (& H810S02,810S03,810S06,810S0741 %)
HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810S02,810S03,810S06,810S07 TY PE)
P | B & (A=) % i % ¥
No. Quantity Code Description Remark
1 1 810S-8502000 B R, Rubber pipe assembly
2 4 10.8 2.4 NBR-90 ISO O%*%fo EaNE] “QO” rubber seal ring
3 4 860A-8500003 Bk Bolt joint
4 1 810S-8501000 JREAE S Rubber pipe assembly
5 9 810-0500031 SN Teejoint
6 6 820-8500003 E%% Bolt joint
7 12 14 BS/A14. 7x21x1.5 ISO A2 g 2 Combinatory seal washer
8 1 830-8500001 i%‘;& Plug
9 1 870-8500004 IRk Teejoint
10 1 830-8505000 1R Turring valve
11 3 810-0523000 JRE A A Rubber pipe assembly
12 1 850-8535000 J A S ik Rubber pipe assembly
13 8 M5 50 GB/T70. 1 WS AT Sk BRET Bolt 8.8-Zn.D
14 8 5 GB/T93 I A ] Spring washer 7n. D
15 2 T0309-03000 CERvA Solenoid valve
16 2 T0307-01000 i B Valve block
17 2 818P-0500001 P 1 ) = Solenoid valve bracket
18 14 M8 20 GB/T5783 AViES: Ji Bolt 8.8-Zn.D
19 14 8 GB/T93 L R[] Spring washer Zn.D
20 10 8 GB/T97. 1 S 24 ] Washer Zn.D
21 1 870-8526000 JB AR I ik Rubber pipe assembly
22 2 810-0526002 %x%;k Hingejoint
23 3 18 BS/A18. 7X27X2 1SO0 I &% B 3 P Combinatory seal washer
24 1 830D-8525000 ﬁélﬂ Safevalve
25 1 810-0526001 IERESS Bolt joint
26 1 810-0526003 C oS En Seal washer
27 1 830B-8500002 AR Bracket
28 4 820-8500004 Bk Bolt joint




£ 401 (38 A1810502,810803,810506,810S07HLA )
HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810802,810803,810506,810S07 TYPE)

o R

85.1.2

&
-
m GO
Y
= Yy
I’ln’ (T

bl
310 ) 9 D I A—
ORI

&



85.1.2 S iE R4 (3&1810S02,810S03,810S06,810S0741. 7 )
HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810S02,810S03,810S06,810S07 TY PE)

P | B & (A=) k4 i E S b
No. Quantity Code Description Remark

29 1 810-0526102 ] R A Valve body

30 1 6. 5x1. 5 NBR-90 ORI % 1 1l “QO” rubber seal ring

31 1 830B-8504002 WL Valve core

32 1 830B-8504004 i Spring

33 1 810-0526101 FEk Bolt joint

34 1 830B-8500003 Bk Bolt joint

35 1 22 BS/A 22.7 30 2 ISO Y5 B B Combinatory seal washer

36 1 820-8544000 i Accumulator

37 1 860-8538000 JE A R R Rubber pipe assembly

38 1 8100524000 [l g=F5¥59 Rubber pipe assembly

39 1 870-7500002 SR IE: D Teejoint

40 1 810M-0500002 IENEESS Square joint

41 2 870-8536000 B R, Rubber pipe assembly

42 1 810S-8503000 JE A R Rubber pipe assembly

43 1 870-8500001 HEEk Bolt joint

44 1 18 BS/A18. 7X27X2 IS0 A Combinatory seal washer

45 2 801-0507000 A Rubber pipe assembly

46 1 801-0500009 Ak Square joint

47 1 818V-0500006 IEN; 2SS Square joint

48 1 801-0526000 JRE A S Rubber pipe assembly

49 1 810S-8500005 W) S 2 Bracket

50 1 810-0517000A R B Rubber pipe assembly




£ 401 (38 A1810502,810803,810506,810S07HLA )
HYDRAULIC SYSTEM FOR PILOT PART 1(APPLY TO 810802,810803,810506,810S07 TYPE)

o R

85.1.2

&
-
m GO
Y
= Yy
I’ln’ (T

bl
310 ) 9 D I A—
ORI

&



85.2.1 S FHAHIMUE R4t 2(3& F810SHL %) HY DRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 810STYPE)

Fe | &= (A=) 4 s % ¥
No. Quantity Code Description Remark
1 8 810-0500017A Bk Hingejoint
2 16 14 BS/A 14.7 21 1.5 IS0 |4 & E#pE Combinatory washer
3 8 10.8 2.4 NBR-90 IS0 OTEAZ i 34 Pl “O"seal ring
4 8 860A-8500003 Bk Bolt joint
5 4 810A-0516000A JR A A Rubber pipe assembly
6 4 810A-0515000A Ji AT R Rubber pipe assembly
7 1 T0301-08001 KBTI Left pilot valve JRC VJ-01C-L (i [H JEIL)
8 1 T0301-09001 LD TR Right pilot valve JRC VJ-01C-R C(#H[EJEIL)
9 8 M6 25 GB/T70. 1 PN A A SR T Bolt 8.8-7Zn.D
10 8 6 GB/T93 SR E P Spring washer 7n.D
11 2 810-0500007 PAES rubber sleeve




85.2.1 SRR/ i R R4 2(3E FH810SHLAY) HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 810S TYPE)

2




95.1.1 LAESEE MWL RS 1(E FH810SHL%!) HY DRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 810S TY PE)

FE B R R = 4 & &
No. Quantity Code Description Remark
1 1 801-0536000 B 2yl T Bucket cylinder
2 6 M8 20 GB/T5783 NSRS Bolt 8. 8-k &
3 13 8 GB/T93 L A ] Spring washer Zn.D
4 1 801-0500055 MR Cover
5 5 801-0500003 Bk Bolt joint
6 2 801-0535000 J A S Rubber pipe assembly
7 6 M8 30 GB/T5783 VAV IBAY Yi Bolt 8.8- L%
8 2 801-0500037 JEAR Clamp plate
9 1 801-0533000 S Arm cylinder
10 1 810N-9502000 BN SR Steel pipe assembly
11 1 810N-9503000 GIREFSYA Steel pipe assembly
12 2 801-0532000 JREAE S R Rubber pipe assembly
13 2 818B-9508000 B K Steel pipe assembly
14 2 801-0500035 =53 Pipe clamp
15 2 801-0500036 FEAR Clamp plate
16 1 801-0530000 B WU L Boom cylinder
17 5 8 GB/T93 L A Spring washer K
18 5 8 GB/T97. 1 P2 P Washer *
19 1 801-0555003 700 Washer
20 1 801-0555001 S Pilot plate
21 1 801-0555004 ik Mat
22 1 801-0555002A TR Cover plate
23 1 818B-9514000 P T I IR Check valve bolck
24 2 M8 55 GB/T5783 VAViiP. Y Bolt 8.8-7n.D
25 4 8 GB/T97.1 P Washer Zn.D
26 1 810N-0500003 I AR Pipe clamp plate
27 1 810N-0500004 e Pipe clamp
28 1 810N-0502000 BIRER Pipe clamp plate




95.1.1

TAESE B AR S R 58 165 8 10SHLE) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 810S TYPE)




95.1.1 LAESEE MWL RS 1(E FH810SHL%!) HY DRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 810S TY PE)

Frg | & & £ = 4 PR % it
No. Quantity Code Description Remark

29 2 M8 20 GB/T5783 AV PN Vi Bolt 8.8-Zn.D

30 1 810N-0505000 TR B Rubber pipe assembly

31 1 810N-0508000 Jie A Rubber pipe assembly

32 6 801-0500006 JER DS Bolt joint

33 6 18 BS/A 18.7 27 2 1S0 2] Ay ) 4 Combinatory washer

34 1 810N-0503000 [l g=95Y59 Rubber pipe assembly

35 1 810N-0511000 J A I ik Rubber pipe assembly

36 1 810N-0506000 [l g=F5Y59 Rubber pipe assembly

37 1 810N-0507000 JB B A ik Rubber pipe assembly

38 1 801-0555010 TRy Protective plate

39 1 801-0500001A B rubber sleeve




95.1.1 TAEREEMRIEZRS 10&EFH810SHLE) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 810S TYPE)




06.1.1 AT GEH8I0SHLAL) CONTROL FRAMEWORK I (APPLY TO 810S TYPE)

e | & £ 5 4 i %
No. Quantity Code Description Remark
1 1 810S-0600001A Jiz i Rubber footplate

2 1 810S-0601000A HIJECAR Motherboard

3 6 M8 16 GB/T5789 N FVE 2L TR AR Bolt 8.8-i5 %
4 1 810S-0600002A J5 JEEAR Motherboard

5 1 810S-0603100A B3 Seat frame

6 1 810S-0605002 MHEERCE Oil tank cover

7 1 810S-0605001A R Cover board

8 6 M6 12 GB/T5789 INFRVE 2L TH B Bolt 8.8— ik ¥
9 0.48m [801-0700016 EIP S Rubber seal strip

10 2 M8 25 GB/T5783 Vavi PN Vi Bolt 8.8-iA 7T %
11 2 8 GB/T93 5L A ] Spring washer ik
12 2 8 GB/T97. 1 SP- 24 ] Washer kT
13 2 830N-0600001 il Block

14 2 M8 GB/T6170 LIS b ) Nut 8-k
15 1 810S-0603300A 55 Cover

16 2 8 20 GB/T882 R Pin shaft Zn.D
17 2 3.2 18 GB/T91 TF Y Cotter pin Zn.D
18 1 810S-0603400 P& BUE Position Grip

19 1 830D-0600043A g Rubber sleeve

20 2 8 GB/T6170 IRithayilEhs Nut 8-Zn.D
21 2 818B-0608000 PRET IR Screw cap

22 0.67m [801-0700016 R Rubber seal strip

23 1 810A-1500008 RPN Block

24 4 M8 16 GB/T5783 NSk R R Bolt 8.8-Zn.D
25 4 8 GB/T93 L 5 A ] Spring washer Zn.D
26 6 8 GB/T97. 1 S 44 ] Washer Zn.D
27 2 M8 16 GB/T70.1 PSS R Sk g4 T Bolt 8.8-1A g ¥
28 1 M6 30 GB/T5783 N SK R R Bolt 8.8-Zn.D




MU (& FH810SHLA ) CONTROL FRAMEWORK I(APPLY TO 810S TYPE)

EE

06.1.1 #




06.1.1 AT GEH8I0SHLAL) CONTROL FRAMEWORK I (APPLY TO 810S TYPE)
(8 & 5 4w &k
No. Quantity Code Description Remark
29 1 6 GB/T97. 1 S35 g Washer Zn.D
30 1 6 GB/T6170 LI f 2 ) Nut 8-Zn.D
31 1 810S-0603001A il Hood fastener
32 1 810A-1505003 T Spring
33 1 81050603002 e Shaft
34 1 860E-0600006 il Lock
35 1 810S-0603200A E 4 Cover
36 4 M4 12 GB/T5783 IS A SR IERE Bolt 8.8-Zn.D
37 4 4 GB/T93 L3 H Spring washer Zn.D
38 2 M5 12 GB/T5783 N SK AR Bolt 8.8-Zn.D
39 2 5 GB/T93 5L A ] Spring washer Zn.D
40 2 5 GB/T97. 1 Sk Washer Zn.D
41 5 M10 20 GB/T5783 N SRR Bolt 8.8-Zn.D
42 5 10 GB/T93 L3 H P Spring washer Zn.D
43 5 10 GB/T97. 1 N Washer Zn.D
44 1 830D-0600037 BRI Dust sleeve Il
45 1 810S-0603003 b Plate
46 1 8101513000 JEE Seat




MU (& FH810SHLA ) CONTROL FRAMEWORK I(APPLY TO 810S TYPE)

EE

06.1.1 #




06.2.1  FRHMUHIMIIT GEF810SHLEY) CONTROL FRAMEWORK IT(APPLY TO 810S TYPE)

(8 & 5 4 W &k
No. Quantity Code Description Remark
1 2 810-0620000A T Sk Handle ball

2 1 810S-0611100A VEEE Right control

3 6 830D-0623001 1625 Bush

4 4 M8 16 GB/T5783 VAV b i Bolt 8.8-Zn.D
5 4 8 GB/T93 L 4 B Spring washer Zn.D
6 2 810-0600009 Hpg) Washer

7 1 810S-0610001A B AR 1 Cover |

8 1 810S-0610004A SR A Main bracket

9 1 810N-0600004 4l Shaft

10 2 810-0600001 W Washer

11 2 818B-0620004 B Dust Sleeve

12 4 M8 16 GB/T5789 ISR TH AR Bolt 8.8k %
13 1 810S-0610002A EE AT Cover ||

14 1 810-0611100 UL Bracket

15 6 M8 20 GB/T5789 PN L TSR Bolt 8.8-1L ¥
16 1 810S-0612100A e Left control

17 1 810-0612000 JIED B i Pedal assembly

18 2 810-0600015 R Clip plate

19 1 810-0600013 AT A B Left footplate

20 1 810-0600014 AT LR Right footplate

21 6 M6 GB/T6170 RN f it Nut 8-Zn.D
22 6 M6 25 GB/T5783 VaYi by i Bolt 8.8-Zn.D




06.2.1 FRHYHMIT (3EFH810SHLA! ) CONTROL FRAMEWORK II(APPLY TO 810S TYPE)

3




06.3.1 FRHUHIMIIT G&EISIOSHLA!) CONTROL FRAMEWORK ITI(APPLY TO 810S TYPE)

(8 & 5 4 W &k
No. Quantity Code Description Remark
1 2 M10 20 GB/T5783 AYiBaY: 1 Bolt 8.8-Zn.D
2 2 10 GB/T93 L ] Spring washer Zn.D
3 2 10 GB/T97. 1 Sk Washer Zn.D
4 1 810S-0610003 A7 SCHERR Right supporting plate

5 10 8 GB/T93 L A B Spring washer Zn.D
6 1 810-0608000 X Bracket

7 6 M8 20 GB/T 5783 VAV By Bolt 8.8-Zn.D
8 10 830D-0623001 #1625 Bush

9 1 810N-0603100A HER Right sleeve

10 1 16 GB/T848 INERPE Washer Zn.D
11 1 4 32 GB/T91 TF 148 Cotter pin Zn.D
12 4 M6 16 GB/T5783 INH SR IEAE Bolt 8.8-Zn.D
13 4 6 GB/T93 L 4 Spring washer Zn.D
14 4 810-0603002 7K Bearing cover

15 2 810-0603003 BRIl Ball bearing

16 1 810-0602001 Al Shaft

17 1 810-0603010 TSR Front bracket

18 1 810-0602100 EER Left Sleeve

19 1 6 40 GB/T879 S AT A Pin

20 4 M8 16 GB/T5783 VaYi oy Y Bolt 8.8-Zn.D
21 1 810-0604100 HER Sleeve

22 3 8 GB/T97. 1 T4 Washer Zn.D
23 1 810-0606001 S SCHERR Rear bracket

24 1 16H8 GB2687-81 BRI AT Ball bearing

25 3 8 24 GB/T882 % Pin shaft Zn.D
26 1 810-0600003 X Right connecting fork

27 6 2 16 GB/T91 TF 1145 Cotter pin Zn.D
28 14 M8 GB/T6170 JEihaviil 35 Nut 8-Zn.D




06.3.1 FRHYHUAYIIT (& FI810SHLAY) CONTROL FRAMEWORK III(APPLY TO 810S TYPE)

75 33

392!

30




06.3.1 $RYPNAMITIT GEHS810SHLHEL) CONTROL FRAMEWORK TTT(APPLY TO 810S TYPE)

g | % 8 = % i % I
No. Quantity Code Description Remark
29 1 M8 160 GB/T901 ALK S A Threaded pillar 8.8-Zn.D
30 5 830D-0620008 GEE Pin shaft

31 1 810-0600007 IR X Left connecting fork

32 3 6 GB/T97.1 -4 b Washer Zn.D
33 4 810-0600008 R Connecting plate

34 6 801-0601100 Rk Connectingheat block

35 3 M8 60 GB/T901 AR XL WA Threaded pillar 8.8-Zn.D




06.3.1 FRHYHUAYIIT (& FI810SHLAY) CONTROL FRAMEWORK III(APPLY TO 810S TYPE)

75 33

392!

30




06.4.1  FRHUHMIIV GEFSI0SHLZEY) CONTROL FRAMEWORK IV (APPLY TO 810S TYPE)

(8 & 5 4 W &k
No. Quantity Code Description Remark
1 1 81050602201 HkF Right armrest

2 2 810S-0602220 g Return board

3 6 810-1521100 M8 T IR ET M8 adjusting bolt

4 4 M8 16 GB/T70. 1 WIS A AT SR B AT Bolt 8.8- 1A%
5 2 8105-0602210 SR Supporting plate

6 1 8105-0602303 y Sl Right upper cover

7 18 M6 12 GB/T70. 1 N A AT SR B ET Bolt 8.8- ik %
8 2 8105-0602301 a1 Right box cover |

9 4 M8 16 GB/T5789 INHE 2 TSR Bolt 8.8-1A i ¥
10 1 81050602100 A HELE Right frame

11 2 810S-0602302 VEE kAl Right box cover ||

12 1 810S-0602004 B Rubber sleeve

13 1 810S-0604301 T Left armrest

14 1 810S-0604801 ELbE Left upper cover

15 1 810S-0604500A FrHER Left frame

16 4 M6 12 GB/T5789 INFAVE AR AR Bolt 8.8-1k %
17 1 81050604100 EUARS Stick

18 1 810S-0604600 Tk Handle ball

19 1 810S-0604200A LR Fixing plate

20 1 818B-0608000 BRETHE Screw cap

21 2 M8 GB/T6170 RN f g Nut 8-ik %
22 3 8 GB/T93 EiS e Spring washer k%
23 1 810A-1503000 AL Air spring

24 1 810S-0604400A li] 5 il Fastness shaft

25 2 MI0 30 GB/T5789 N FVE L TSR Bolt 8.8-1A g ¥
26 1 810S-0604700 J& SCHR Rear supporting plate

27 1 830D-0615000 T4 R T4 Handspike of safety valve

28 1 850-0600002 s Cushion




PHLIV (& FH810SHLAE! ) CONTROL FRAMEWORK IV(APPLY TO 810S TYPE)

=)
7~

06.4.1 #




07.1.1 3= 41 {41(& H810S01,810S02,810S05,810S064/17Y) CAB SUBASSEMBLY 1(APPLY TO 810S01,810S02,810505,810S06 TY PE)
e | H = A=) # PR %
No. Quantity Code Description Remark

1 810S-2811000 IR Cab IR A
1 1 810S—0701000A 2 ohE Ak Cab main body
2 2 830E-0700003 Ja P Rearview mirror
3 1 830E-0700013 JE AT SR Right bracket
4 2 830E-0700012 B IZEE Nut
5 2 830E-0700014 Eibreray Splint
6 4 M6 12 GB/T5789 VAV REREA L Bolt 8.8-ik ¥
7 4 830E-0700015 A Rubber band
8 1 810S-0700013 A HT AR Right front sponge
9 2 M8 20 GB/T5789 INFRVE 2L T g Bolt 8.8k
10 1 810S-0700004 NEETF In arm rest
11 4 ST4.2 13 GB/T845 A RLE O ERs ] Bolt 8.8- 157 H
12 1 830H-0700012 e A Lifesaving hammer
13 4 M12 45 GB/T5789 IS AR AT EAR Bolt 10.9-i5 %
14 1 810S-0700012 A JE AR Right rear sponge
15 2.65m  [830D-0700028A A B Rubber seal strip
16 1 830E-0700011 S5 S A ST Left bracket
17 1.5m  [801-07000016 EEap S Rubber seal strip
18 1 810S-0700005 s I NERAT L ft sponge
19 1 810S-0700014 4k Pin
20 1 810S-0706000A MG Fuel tank gate
21 1 1. 6X12 GB/T91 SANE: Bolt R
22 1 810S-0705000 IRSEERAERR Bumps the locking pin module
23 1 810S-0700001 Fr ) B Left window glass




07.1.1 3= 2 {41 6E F810S01,810502,810505,810S06#/L7%) CAB SUBASSEMBLY 1(APPLY TO 810S01,810502,810505,810S06 TYPE)




07.2.1 5= 21 £ 2(i& 1] 810S01,810S02,810S05,810S064/1 ) CAB SUBASSEMBLY 2(APPLY TO 810S01,810S02,810S05,810S06 TY PE)
Fe o B = (A E4 i #/ W
No. Quantity Code Description Remark

1 8105-2811000 e Cab P A
1 2 810S-0708000 R B 7 22 Bk Plate of front-lower window glass
2 0.4m [830D-0700044 T Wi Rubber cushion
3 4 M5 10 GB/T5789 N R 2 T MR AR Bolt 8.8-ikw ¥
4 1 810S-0700003 EIRNGE ] Front-lower window glass
5 3.33m  |830D-0700028A [IEEENE 3 Rubber seal strip
6 4 ST4.2 13 GB/T845 ol A Sk MR AT Bolt
7 1 853D-0700027 VEESR: DS Right envelope
8 1 853D-0700028 Je bk Left envelope
9 0.88m  [830D-0700028A GIEESNE S Rubber seal strip
10 2 M5 16 GB/T818 Al A S R T Bolt 8.8-i5 7w %
11 1 818J-0700014 Jigs 44 Rubber underlay
12 1 860E-0700021 M55 7K W Water jet
13 1 M6 GB/T6173 7N A T IR RE Nut 8-ik i &
14 1 818J-0700015 IR Water pipe
15 AT
16 1 810S-0700002 T I 7 Top window glass
17 1.81m [830D-0700038 s 4 Rubber strip
18 1 810S-0700007 CIRDIMER YT Sinciput sponge
19 4 M12 22 GB/T825 IR IRET Flying rings screw 8.8-ik 75 &
20 4 M12 20 GB/T5789 VAY; RE=A LS Y Bolt 8.8-ik 7w %
21 4 801-0700001 Jis 34 Rubber underlay
22 2 M10 GB/T6173 Vavi Ri1 35 Nut 8-ik i &
23 2 810L-0700070 B8 JAE Rubber place
24 2 ST4.8 22 GB/T845 Al A Sk E R AT Bolt 8.8-ik 7i &
25 1 830D-0713000 KK Fire extinguisher
26 1 810S-0700008 S T 43 AR Rear sponge
27 1 810S-0700009 J5i T P Rear window glass
28 2.94m [830D-0700038 ik 4 Rubber strip
29 2 810S-0700011 g Rubber plug




07.2.1

pzis] == N
2 0 58 20 142 (i FH810S01,810502,810S05,810S064HL%) CAB SUBASSEMBLY 2(APPLY TO 810S01,810502,810505,810S06 TYPE)




07.3.1 Z5mrs 21 #£3(3% H1810S01,810502,810S05,810S06#/ 1 !) CAB SUBASSEMBLY 3(APPLY TO 810S01,810S02,810S05,810S06 TY PE)

e | H = A=) % R % ¥E
No. Quantity Code Description Remark
1 810S-0702000 ] Cab door

1 1 810S—-0702002 WEESIE S Rubber seal strip

2 1 8105-0702100 WEEEN Door frame assembly

3 3.6m  |830D-0700038 g% Rubber strip

4 1 810S-0702001 WEsE: Glass of door

5 1 810S-0702200 I T Lock assembly

6 1 810S-0702300 IR 2 A Lock buckle component

7 1 810S-0702004 TR Inside plate

8 1 810S-0702003 W Cover board

9 5 M6 16 GB/T5789 INFHVE 2L T g Bolt 8. 8-k

10 2 M6 16 GB/T819. 1 T REG R IRET Bolt 8. 8- 1A ¥




07.3.1

725 0 5 4 3 G 118 10S01,810502,810S05,810S06HL7) CAB SUBASSEMBLY 3(APPLY TO 810S01,810502,810S05,810S06 TYPE)




07.4.1 255 21 #£4(3% H1810S01,810502,810S05,810S06#/ 1)) CAB SUBASSEMBLY 4(APPLY TO 810S01,810S02,810S05,810S06 TY PE)

Fe | #t &= A=) ¥4 PR %
No. Quantity Code Description Remark
1 1 8105-0704000 Bt Moving window component E52~6 (Include NO.276)
2 1 810S-0704003 A S E Aluminium-alloy frame
3 1 820-0706003 M Rubber seal strip
4 1 830H-0708100 B Locking knob assembly
5 1 810S-0704001 ah i B Fs 1 Moving window glass |
6 1 810S-0704002 B o i B FE 1T Moving window glass ||
7 1 810S-0700006 A0 T B Right window subassembly
8 1.19m  [830D-0700038 K4 Rubber strip
9 1.5m  [801-07000016 CEAE S Rubber seal strip




07.4.1 755341 45 FH810S01,810802,810505,810S06L%)) CAB SUBASSEMBLY 4(APPLY TO 810S01,810802,810505,810S06 TYPE)




07.5.1 55 21 #£5(i% H]810S01,810502,810S05,810S06#/ 1)) CAB SUBASSEMBLY 5(APPLY TO 810S01,810S02,810S05,810S06 TY PE)

e | H = A=) % PR %
No. Quantity Code Description Remark
1 810S-0703000 B Overturn window component

1 1 810S-0703001 TR e T e 3 Glass

2 0.825m |830D-0704003A B P4k Rubber cushion

3 1 810S-0703100 TR B hE Overturn window frame

4 1 810L-0702200 3R Left lead plate

5 2 61800 GB/T276 Hhk Axletree

6 2 10 GB/T894. 1 Tl FH SR P Stopper Zn. D

7 2 810L-0700007 S Slide seat

8 4 M6 14 GB/T819.1 RGBT Bolt 8. 8—ik i &

9 4 12 GB/T894. 1 oy P 4 P Stopper SHidk

10 4 801-0700035 P8 | Washer |

11 1 810S-0707000 TeBAT Left swing pole

12 4 M8 16 GB/T2673 WAL TSR IBET Bolt 8. 8—ik 7
13 2 810S-0703200 SR A Underprop plate

14 2 M8 GB/T889. 1 TRAE7S B R R Nut 8-k B
15 2 801-0907000 S Gas spring

16 2 830H-0700013 A [ A Pin 8. 8-k i W
17 1 810S-0711000 FEFF Right sinister

18 1 810L-0702300 G Right lead plate

19 1 830D-0700042 BT Right handrail lock

20 7 M6 16 GB/T70. 1 WS A AT SR 85T Bolt 8. 8- 1A
21 1 830D-0700043 FeER T Left handrail lock

22 1 830H-0702002 HpLE Electricity couling

23 1 830H-0702020 Y1 F LA S AR L Fixed board

24 2 M8 16 GB/T5789 INFRTE 2L AR Bolt 8. 8-IA ¥




07.5.1

22 21 {15 (G5 FH810S01,810802,810805,8 10S06HL ) CAB SUBASSEMBLY S(APPLY TO 810S01,810S02,810505,810S06 TYPE)




07.6.1 5301l 1 810S03,810S04,810S07,810S08 #171)CANOPY (APPLY TO 810S03,810S04,810S07,810S08 TY PE)

e | H = A=) % PR %
No. Quantity Code Description Remark
1 810S-073000 25 Canopy
1 1 810S-0731000 o AR Canopy main body
2 1 810S-0730001 VERLbERA T Rear sponge
3 1 810S-0730002 HI T 4Rk Sinciput sponge
4 4 M12 50 GB/T5789 VAY; PRIl Ve R Bolt 10.9-i5 v %
5 2 M12x70 GB/T5782 INFSK IR Bolt 10.9-i5 7 %
6 8 810S-0730100 THUM 4N 20 44 Fastener assembly
7 2 12 GB/T93 Ll Spring washer 8.8k %
8 2 12 GB/T97.1 R Washer 8.8k




07.6.1 5B HIIGE H1810503,810504,810S07,810S08 HLE)CANOPY (APPLY TO 810503,810504,810S07,810508 TYPE)




08.1.1 =AY G&EMISI0SHLAY) AIR-CONDITION SYSTEM(APPLY TO 810S TYPE)
e R £ 5 % Fr %
No. Quantity Code Description Remark
1 1 801-1310003 % KL Heater unit
2 1 810S-0800001 GIR Mounting panel
3 8 M8x16 GB/T5789 INFOTE AR Bolt 8.8k
4 10 d24 Q672 XN 22 20 F fii Double steel wire type hoop Zn.D
5 1 820-0912001 KT Water pipe |
6 1 801-1309500 fel 1] Valve
7 2 810-1509001 IKEE Water pipe
8 2 810B-1501100A Bz KL 5 T Elbow union |
9 2 820-0912004 Bk Bolt joint




08.1.1 =5 R (iE A8 10SHL#Y) AIR-CONDITION SYSTEM(APPLY TO 810S TYPE)

9

)’

-




09.1.1 HEZLZH 4 (i FH810SH ) HOOF FRAMEWORK (APPLY TO 810S TYPE)

e | iy A= % R -
No. Quantity Code Description Remark
1 1 810S-0903000B A5 TR Right cover plate
2 2 810S-0905000B M mEPIER G Cover component {4575 3~11(Include No.3~11)
3 3 M6 GB/T6170 IREVAVEEL 3 Nut 8-7n.D
4 13 6 GB/T93 1L ] Spring washer 7n.D
5 13 |6GB/T97.1 S Washer Zn.D
6 1 810S-0905200 2725 P Fixing base
7 1 M6x60 GB/T5783 NS R Bolt 8.8-Zn.D
8 2 810S-0905100A W Cover
9 2 810S-0905001 B Plate
10 4 M6x12 GB/T5783 Vay: B Vi Bolt 8.8-Zn.D
11 2 830D-0801001 PNGER) Bigger joint washer
12 2 810S-0906000 JHERR Plate
13 2 M10x25 GB/T5783 AN H L Bolt 8.8-7n.D
14 2 10 GB/T93 LA B Spring washer 7n.D
15 2 10 GB/T97.1 Sk Washer Zn.D
16 0.62m |860-1000016 ESES P S Rubber seal strip
17 1 810S-0900001A NESY Cover board
18 2 818V-0900001 B2 e Block
19 1 819-0903000A R Base support
20 1 819-0900001A S Support
21 1 12 GB/T97.1 Sk Washer Zn.D
22 1 12 GB/T894.1 Jahy FH e Y Closing ring n. D
23 20 M8x20 GB/T5789 N F VL L TR AR Bolt 8. 8—iA
24 2 810S-0900010 2 BERR Fixing plate
25 2 M8X20 GB/T5783 Ay (DY Bolt 8.8-7n.D
26 2 8 GB/T93 RS SR Spring washer Zn.D
27 2 8 GB/T96 KB Washer /n.D
28 1 810S-0902000A JETE AR Left cover plate




09.1.1 HEZRZH /4 (& FH810SHL7 ) HOOF FRAMEWORK (APPLY TO 810S TYPE)




09.1.1 HEZLZH 4 (i FH810SH ) HOOF FRAMEWORK (APPLY TO 810S TYPE)

Fs | B B &5 % P % E
No. Quantity Code Description Remark
29 1 810S-0907010B = Spacer Plate
30 1 810S-0907001A NG Small spacer Plate
31 4 810-1521100 MBI T T M8 adjusting bolt
32 1 810S-0907002A AV Heat insulation board
33 8 830D-1010001 RRET Plastic nail




09.1.1 HEZRZH /4 (& FH810SHL7 ) HOOF FRAMEWORK (APPLY TO 810S TYPE)




09.2.1 HEZL (& H810SHLZY) FRAMEWORK (APPLY TO 810S TY PE)

Fy | # B (A # i % I
No. Quantity Code Description Remark
0 1 810S-0901000A HEZH Frame
1 1 810S-0901100A e HE Left frame
2 1 810S-0901300A THHE Top frame
3 2 818B-0608000 BRET R Cap of bolt
4 4 M10x25 GB/T5783 ANk IR Bolt 8.8-Zn.D
5 8 10 GB/T93 HR R Spring washer Zn.D
6 8 10 GB/T97.1 P45 Washer Zn.D
7 1 810S-0901200A A5 HE Right frame
8 4 M10x40 GB/T5783 ANk IR Bolt 8.8-Zn.D




(APPLY TO 810S TYPE)

FEZL (i& HI810SHLAY) FRAMEWORK

09.2.1




10.1.1 KRahPLE GEM 810SHL%) ENGINE HOOD (APPLY TO 810S TY PE)

e | & = % i %
No. Quantity Code Description Remark
1 1 810S-1001000A KENHL AR Engine Hood

2 2 810S-1002000 5&3 Hinge

3 8 M8 20 GB/T5783 AYiBY: 1 Bolt 8.8-7n.D
4 12 8 GB/T93 L ] Spring washer Zn.D
5 12 8 GB/T97. 1 P-4 Washer

6 1 819-1004000 T Shaft T

7 1 818V-1002000 LR Fixing plate

8 1 819-1005000 AT Shaft 11

9 1 810S-1000001 £33 Deadening

10 14 830D-1010001 IHRLRET Plastic nail

11 2.5m  |860-1000015B IR Rubber seal strip

12 1 801-1000004A B Lock pin

13 1 M12 GB/T6170 IBitAVEL: S5 Nut 8-7Zn.D
14 1 M10 GB/T6170 LS F R B) Nut 8-Zn.D
15 1 801-1003000 g Rubber spacer

16 1 801-1000008 R Plate

17 1 12 GB/T96 P Washer 7n.D
18 1 801-1000007 PRATHR Nut plate

19 2 810K-1000003 et Shaft pin

20 80mm  [801-1000003 hrgk Thread

21 1 818B-1004000A Bi5E Cover of lock

22 1 810K-1002000 ML= Lock

23 1 810K-1000004 AR Cover

24 4 M8 16 GB/T5783 VAV B Y Bolt 8.8-7n.D
25 7 M6 16 GB/T5783 VAViPAY. Bolt 8.8-7n.D
26 7 6 GB/T93 4 B Spring washer Zn.D
27 7 6 GB/T97. 1 P Washer /n.D




10.1.1 RhHLE (& 810SHLA! ) ENGINE HOOD (APPLY TO 810S TYPE)

®



12.1.1 #S R4 (EH810S01,810502,810503,810S0441 %) AIR INLET SYSTEM (APPLY TO 810S01,810502,810S03,810S04 TYPE)

FFe | B # (A= # PR % ¥E
No. Quantity Code Description Remark
1 1 801B-1213100 I Air filter assembly
2 1 810S-1201001A YRS Air filter bracket
3 8 M8 20 GB/T5783 AV;iPA Yis Bolt 8.8-7Zn.D
4 8 8 GB/T93 135 2 P Spring washer 7n.D
5 8 8 GB/T97. 1 S JE Washer 7n.D
6 1 810S-1201003A WAEE Inlet syphon
7 3 830H-1202004 T -4 T Clamp
8 1 810S-1201002A WA Inlet pipe
9 2 810S-1201004 [ 5 4 Clamp




12.1.1 AL (iEH810S01,810502,810503,810S044L%Y) AIR INLET SYSTEM (APPLY TO 810S01,810502,810503,810S04 TYPE)




12.1.2 A RGGEH 810S05,810506,810507,810S08 AL7)AIR INLET SYSTEM (APPLY TO 810S05,810506,810807,810S08 TYPE)

Py | # & £ 5 4 i % IE
No. Quantity Code Description Remark
1 1 801B-1213100 IR Air filter assembly
2 1 810S-1201001A YRR Air filter bracket
3 8 M8 20 GB/T5783 AV:IES Y Bolt 8.8-7n.D
4 8 8 GB/T93 0L 2 P Spring washer 7n.D
5 8 8 GB/T97.1 S H S Washer Zn. D
6 1 810S-1212001 WA Inlet syphon
7 2 830H-1202004 THI R4 T Clamp
8 1 810S-1201002A WA Inlet pipe
9 1 810S-1212002 T4 T Clamp
10 2 810S-1201004 [#] R i Clamp




12.1.2

IR ARG GEH 810505,810506,810507,810S08 HLAYAIR INLET SYSTEM (APPLY TO 810S05,810506,810507,810S08 TYPE)




122.1 HA RS (EH810S01,810502,810503,810S04H17%) EXHAUST SYSTEM(APPLY TO 810S01,810S02,810803,810S04 TYPE)
Fey | H = £ 5 4 PR % IE
No. Quantity Code Description Remark

1 6 M8 20 GB/T5783 TN SRR Bolt 8.8-Zn.D
2 10 8 GB/T93 i1 PR Spring washer Zn.D

3 10 8 GB/T97. 1 P Washer /n.D
4 1 801B-1200008 HAREA Packing

5 2 M12X1. 25X25 GB/T5786 NSk Bolt 10. 9-%i4b
6 2 12 GB/T93 L AR Spring washer 7n.D

7 2 12 GB/T97. 1 ST Washer /n.D

8 2 M8 40 GB/T5783 AYiB: 1 Bolt 8.8-7n.D
9 4 M8 GB/T6170 LIS F iR B Nut 8-Zn.D
10 1 810K-1202200 EIEE S Y Bracket

11 1 810K-1202100 HEA Exhaust tube

12 1 801-1200001 HAEAR S Packing

13 1 801B-1203000 T A Muffler

14 1 801B-1200007 = Clamp

15 2 M8 30 GB/T 5783 INF S B Bolt 8.8-Zn.D
16 1 801B-1202000 A Sub muffler

17 1 810S-1202001 HEAU R S 4L Bracket




12.2.1 HR ARG (iEF810S01,810502,810503,810804HL% ) EXHAUST SYSTEM(APPLY TO 810S01,810502,810503,810S04 TYPE)




1222 HA &S GE 810S05,810506,810507,810S08 HLEY ) EXHAUST SYSTEM (APPLY TO 810S05,810S06,810507,810S08 TYPE)

Fey | H = £ 5 % i % IE
No. Quantity Code Description Remark
1 6 M8 20 GB/T5783 TN SRR Bolt 8.8-Zn.D
2 10 8 GB/T93 i1 PR Spring washer Zn.D

3 10 8 GB/T97. 1 P Washer /n.D
4 1 810H-1212001 HAREA Packing

5 2 M10 1.25 25 GB/T5786 NSk IR Bolt 10. 9-%i4b
6 2 10 GB/T93 I AR ] Spring washer 7n.D

7 2 10 GB/T97. 1 ST Washer /n.D

8 2 M8 40 GB/T5783 AYiB: 1 Bolt 8.8-7n.D
9 4 M8 GB/T6170 LIS F iR B Nut 8-Zn.D
10 1 810S-1214200 EIEE S Y Bracket

11 1 810S-1214100 HEA Exhaust tube

12 1 801-1200001 HAEAR S Packing

13 1 801B-1203000 T A Muffler

14 1 801B-1200007 = Clamp

15 2 M8 30 GB/T 5783 INF S B Bolt 8.8-Zn.D
16 1 801B-1202000 A Sub muffler

17 1 810S-1214001 HEAU R S 4L Bracket




12.2.2 HR A% (iEH 810505,810506,810507,810S08 #L7 ) EXHAUST SYSTEM ( APPLY TO 810S05,810506,810507,810S08 TYPE )




12.3.1 AL (EHI810S01,810802,810503,810S04817%) COOLING SYSTEM(APPLY TO 810S01,810502,810503,810S04 TYPE)
e | & £ 5 4 i % I
No. Quantity Code Description Remark

1 10 M8 16 GB/T5783 AYiBAY: 1 Bolt 8.8-Zn.D
2 14 8 GB/T97. 1 15 Washer Zn.D

3 14 8 GB/T93 1 S PR Spring washer Zn.D

4 1 810K-1203500 Sl Fender

5 1 810K-1203002 oK Lower water pipe

6 4 d38 Q672 RN 22 A FA i Hoop Zn.D

7 1 810K-1203001 oK Upper water pipe

8 1 810K-1203400 TR Fan guide

9 2 810K-1203009 PR e Absorber

10 1 810S-1203003 TRk Left heat-insulation spacer

11 1 810K-1203300 IKFE AT B0 Radiator right bracket

12 4 M8 30 GB/T5783 VaYi by Vi Bolt 8.8-7Zn.D
13 4 801-1201001 T 2 Shock spacer

14 1 810S-1203001A TR AR Left adiabatic plate

15 1 810S-1203002A i b AR Right adiabatic plate

16 Ik |810S-1203005 CEAPS Rubber seal strip

17 7 4 45 GB/T882 L Pin 7n.D
18 1 810K-1203100 KA Radiato

19 1 810K-1203200 TR 20 3B Radiator left bracket

20 4 M10 45 GB/T5783 N SR IEAE Bolt 8.8-7Zn.D
21 4 10 GB/T97. 1 P Washer /n.D
22 4 10 GB/T93 i1 S PR Spring washer Zn.D
23 1 810S-1203004 A bR Right adiabatic spacer

24 7 830-1201013 O Spacer

25 7 1.6 16 GB/T91 T Cotter pin /n.D
26 1 810K-1203003 BB IAR Lower adiabatic plate

27 1 810K-1203004 NGRS Lower adiabatic spacer

28 4 6 GB/T97.1 S Washer Zn.D




12.3.1 AHZRS (GEFH810801,810802,810803,810S04417 ) COOLING SYSTEM(APPLY TO 810S01,810502,810S03,810S04 TYPE)




12.3.1 MRS (iEH810801,810802,810503,810S0441%! ) COOLING SYSTEM(APPLY TO 810S01,810502,810803,810S04 TYPE)
Fa | i = % G %
No. Quantity Code Description Remark
29 4 6 GB/T93 i1 PR Spring washer Zn.D
30 4 M6 16 GB/T5783 AVi BN i Bolt 8.8-Zn.D




12.3.1 AHZRS (GEFH810801,810802,810803,810S04417 ) COOLING SYSTEM(APPLY TO 810S01,810502,810S03,810S04 TYPE)




12.3.2 AL (G&EH 810S05,810506,810507,810S08 #L7) COOLING SYSTEM (APPLY TO 810S05,810506,810S07,810S08 TYPE)
e | & £ 5 # i %
No. Quantity Code Description Remark

1 6 38 Q672 RUEN 22 3 PR i Hoop Zn.D

2 1 810H-1204002 KA Upper water pipe

3 7 1.6 16 GB/T91 FF 14y Cotter pin Zn.D

4 7 830-1201013 B Washer

5 1 810S-1211003 e B AR Left heat insulation spacer

6 1 810S-1211001 o B R Left heat insulation plate

7 7 4 45 GB/T882 % Pin 7n.D

8 1 810H-1204300 IKFR 22 3B Left bracket

9 4 801-1201001 TR Shock spacer

10 1 810H-1204100A IKFE Radiator

11 1 810H-1204400 IKFEAT LB Right bracket

12 11 M6 16 GB/T5783 VaYi by Vi Bolt 8.8-7Zn.D
13 11 6 GB/T93 L3 H Spring washer Zn.D
14 11 6 GB/T97.1 S Washer Zn.D
15 4 10 GB/T97. 1 P Washer /n.D
16 4 10 GB/T93 JHLE I Spring washer 7n.D
17 4 M10 35 GB/T5783 VAYiPAY: 4 Bolt 8.8-7Zn.D
18 1 810S-1211002A A B HR Right adiabatic spacer plate

19 1 810H-1204008A R Down cover plate

20 1 810S-1211004 A B AR Right adiabatic spacer

21 1 810H-1204009 JiC P Hu Bottom adiabatic spacer

22 AT

23 1 830-1201015 ST Sub water tank

24 1 810S-1211500 FHE Fan guide

25 1 8105-1211600 M Fender

26 1 818E-1201002 g Syphon

27 8 M8 20 GB/T5783 7N Sk g AL Bolt 8.8-Zn.D
28 8 8 GB/T93 L AR Spring washer 7n.D




S07,810S08 TYPE)

12.3.2 BHIZRSG (& 810505,810506,810807,810S08 #1L.% ) COOLING SYSTEM ( APPLY TO 810S05,810506,810

(=]
o~



12.3.2 AL (EH 810805,810806,810507,810S08 L% ) COOLING SYSTEM (APPLY TO 810S05,810506,810507,810S08 TYPE)
e | & £ = % PR % I
No. Quantity Code Description Remark
29 8 8 GB/T97.1 SR Washer Zn.D
30 1 810H-1204003A K Fan
31 2 d20 JB/T8870 i fi Hoop
32 1 810S-1211400 IKGESCHE Bracket
33 1 830-1201014 s Rubber pipe
34 2 818B-1203006 EAES Rubber seal strip
35 Im 810S-1203005 EIP S Rubber seal strip
36 2 810S-1211005 g Cushion
37 1 818E-1201001 IR Lower water pipe
38 1 810S-1211100 —lE Branch pipe




S07,810S08 TYPE)

12.3.2 BHIZRSG (& 810505,810506,810807,810S08 #1L.% ) COOLING SYSTEM ( APPLY TO 810S05,810506,810

(=]
o~



12.4.1 RS (GEHI810S01,810502,810503,810S04417%) POWER OUTPUT SYSTEM(APPLY TO 810S01,810802,810S03,810S04 TYPE)
Frg | & & £ = # i % I
No. Quantity Code Description Remark
1 1 801M-1202002 JiFiE Connector
2 3 MI0 20 GB/T5783 A, BN ¥ Bolt 8.8-Zn.D
3 3 10 GB/T93 i1 S PR Spring washer Zn.D
4 1 810K-1204001 KA SR Connecting disc of flywheel mounting
5 8 810K-1204002 12y Bolt
6 8 8 GB/T93 L Spring washer Zn.D
7 8 8 GB/T97.1 SR Washer Zn.D




12.4.1 i &4 (i H810S01,810502,810803,810S0441L7 ) POWER OUTPUT SYSTEM(APPLY TO 810S01,810S02,810503,810S04 TYPE)




12.4.2 3 i RS (G H810S05,810806,810S07,810S08417) POWER OUTPUT SYSTEM (APPLY TO 810S05,810506,810S07,810S08 TYPE)

g | % 8 £ = % i % IE
No. Quantity Code Description Remark
1 1 801M-1202002 el 28 Connector
2 11 10 GB/T93 13 A0 B Spring washer 7n. D
3 11 10 GB/T97.1 S B Washer /n.D
4 11 M10 1.25 25 GB/T5786 VAV:: P Y Bolt 8.8-Zn.D
5 1 810H-1201100 Kt Tk Connecting disc of flywheel mounting




12.4.2 i R4 (18 H810S05,810506,810507,810S084L% ) POWER OUTPUT SYSTEM ( APPLY TO 810S05,810506,810S07,810S08 TYPE )




12.5.1 A R4 (iEH810S01,810502,810803,810S0441%! ) FUEL SUPPLY SYSTEM (APPLY TO 810S01,810S02,810503,810S04 TYPE)
Fe | % & " = & W #®
No. Quantity Code Description Remark

1 1 810S-1205100 RIS 1A Fuel tank

2 4 M10x25 GB/T5783 Vay. By Bolt 8.8-Zn.D
3 4 10 GB/T93 A T P Spring washer Zn.D

4 4 10 GB/T97.1 S Washer Zn. D

5 1 33 JB/T982 A1 A e Combinatory washer

6 1 801-0521003 iip=2 Screw plug

7 1 850-0503400 i Escutcheon

8 2 d12 JB/T8870 I i Hoop

9 1 810S-1205002 [ st e A Fuel return pipe

10 4 d16 JB/T8870 W4 Hoop

11 1 810K-1205003 B 1T Fuel-intake pipe Il

12 1 810S-1205001 B E Fuel-intake pipe

13 1 MS8x55 GB/T5782 VA B Bolt 8.8-7Zn.D
14 1 8 GB/T93 LS A Spring washer Zn.D
15 1 8 GB/T97.1 S Washer 7n.D
16 1 810S-1205200 S 4 B B Sy Bracket

17 1 850-0503002 e Sieve




12.5.1 R A% (36 H810S01,810802,810503,810S044L%! ) FUEL SUPPLY SYSTEM ( APPLY TO 810S01,810502,810503,810S04 TYPE )

. ' [":57 N .:\ ) S

A\ Ny ~ BN 7N 10 =G>
Y j°,-:k-ia' E\\,

I 10
16 ' 0 5 12
f{;,»@._ 3

) ST 15
@ 1~ Gl P




12.5.2 B RS (14H1810S05,810506,810807,810S08417) FUEL SUPPLY SYSTEM (APPLY TO810S05,810506,810S07,810S08 TYPE)

Fa | & = (A7 # PR % i
No. Quantity Code Description Remark
1 1 810S-1205100 R R A Fuel tank
2 4 M10x25 GB/T5783 VA By Bolt 8.8-Zn. D
3 4 10 GB/T93 A P Spring washer Zn.D
4 4 10 GB/T97.1 S Washer n. D
5 1 33 JB/T982 1A A 3 Combinatory washer
6 1 801-0521003 iih2 Screw plug
7 1 810S-1205001 HE R Fuel-intake pipe
8 1 850-0503400 i Escutcheon
9 2 d12 JB/T8870 M5 i Hoop
10 1 810S-1205002 [ st e A Fuel return pipe
11 1 810H-1202003 AR AT Fuel pipe III
12 10 d16 JB/T8870 Ve i Hoop
13 2 MS8x30 GB/T5783 VA BN Bolt 8.8-Zn.D
14 3 8 GB/T93 LS A Spring washer Zn.D
15 3 8 GB/T97.1 S Washer /n.D
16 3 810S-1213001 b R Fuel-intake pipe L=170
17 2 M6x12 GB/T5783 VA By Bolt 8.8-Zn.D
18 2 6 GB/T93 A B Spring washer Zn.D
19 2 6 GB/T97.1 N Washer Zn.D
20 1 M8x60 GB/T5782 INFH 2R Bolt 8.8-7Zn.D
21 1 810S-1213100A e 4 Bracket
22 1 850-0503002 e Sieve




12.5.2 R R4 (i H1810S05,810506,810507,810S0841L% ) FUEL SUPPLY SYSTEM ( APPLY TO810S05,810506,810507,810S08 TYPE )

13
14
15

ki3 (ke
Fuel filter

RWETE G

16 Electromagnetic pump

(e
Fuel water ‘'separatol




12.6.1 WA RS (IEF1810S01,810502,810503,810S04#41%) TROTTLE CONTROL SYSTEM(APPLY TO 810S01,810502,810S03,810S04 TYPE)

Fe | & = i 5 % PR % bes
No. Quantity Code Description Remark
1 1 810S-1204300 I TN B R Throttle control assembly
2 4 M8x12 GB/T819.1 T AU AR ET Bolt 8.8-Zn.D
3 1 810S-1204001 LR Fixinf plate
4 1 810S-1204002 FRA AR Limit plate
5 2 6 GB/T97.1 S Washer 7/n.D
6 2 6 GB/T93 LS R Spring washer Zn.D
7 2 M6%16 GB/T5783 AY:iPN. Vi Bolt 8.8-Zn.D
8 2 M8x25 GB/T5783 N Sk B Bolt 8.8-Zn.D
9 4 8 GB/T93 i S ] Spring washer Zn.D
10 4 8 GB/T97.1 SEHAPE Washer Zn.D
11 1 810S-1204100 W47 28 BURk Pull line assembly
12 1 810S-1204200 WL Bracket
13 2 M8x70 GB/T5782 VaYi By Yo Bolt 8.8-Zn.D
14 2 M8 GB/T6170 [ B4 FA W BE Nut 8-Zn.D
15 1 810K-1206003 EIREEE Back-moving spring




12.6.1 I TN ZRS (EFH810501,810502,810803,81080441% ) TROTTLE CONTROL SYSTEM(APPLY TO 810S01,810502,810S803,810804 TYPE )




12.6.2 I JEY R

2t (1&H1810S05,810506,810507,810S08 HLZ)TROTTLE CONTROL SYSTEM (APPLY TO 810S05,810506,810507,810S08 TYPE)

Fey | B &= £ 5 k4 PR % ¥
No. Quantity Code Description Remark
1 1 810S-1204300 NETEE 37 =Y5% Throttle control assembly
2 4 M8 12 GB/T819.1 TRk ARET Bolt 8.8-Zn.D
3 1 810S-1204001 BT Fixinf plate
4 1 810S-1204002 FRAV B Limit plate
5 2 6 GB/T97.1 SR Washer /n. D
6 2 6 GB/T93 i1 S PR Spring washer Zn.D
7 2 M6x16 GB/T5783 7N SRR Bolt 8.8-Zn.D
8 3 M8X25 GB/T5783 VAV P Yc Bolt 8.8-Zn.D
9 3 8 GB/T93 L3 2 Spring washer Zn.D
10 3 8 GB/T97. 1 P2 P Washer Zn.D
11 1 810S-1204100 M TNEYESF 595 Pull line assembly
12 1 810S-1215001 IR Y Bracket
13 1 MI0 1.25 20 GB/T5786 N S BEAE Bolt 8.8-7n.D
14 1 10 GB/T93 L3 H ] Spring washer Zn.D
15 1 10 GB/T97. 1 S Washer 7n. D
16 1 M8 GB/T6170 [ 7S iR BE Nut 8-Zn.D
17 1 810H-1205002 TP Pole
18 1 M6 12 GB/T5783 NSk AR Bolt 8.8-Zn.D
19 4 6 GB/T97.1 ST Washer 7n. D
20 4 6 GB/T93 i e ] Spring washer Zn.D
21 2 M6 GB/T6170 |RLVAVEL: 352 Nut 8-Zn.D




12.6.2 i TEO\ RS (3 FH810S05,810506,810507,810S08 HLANTROTTLE CONTROL SYSTEM ( APPLY TO 810505,810506,810507,810S08 TYPE )




12.7.1 =74 (GEHI810801,810802,810S03,810S044174) SUPPORT (APPLY TO 810S01,810502,810503,810S04 TYPE)
Fey | H = £ 5 % PR % IE
No. Quantity Code Description Remark
1 2 M12 GB/T6182 FRAF7S B KRR Nut 8-7n.D
2 8 810K-1208003 [5] Washer
3 8 810K-1208300 Tl Shock absorber
4 2 810S-1206100 o 7 4e Rear support
5 8 10 GB/T97. 1 ST Washer 7n.D
6 8 10 GB/T93 I AR ] Spring washer 7n. D
7 8 810K-1209001 B Bolt
8 2 M12 105 GB/T5782 VAV By Yk Bolt 10. 941k
9 8 M12 1.25 25 GB/T5786 VaYi by Vi Bolt 10. 9-%i4b
10 2 810K-1208100A TSz 48 Front support
11 10 12 GB/T93 L A ] Spring washer 7n.D
12 12 12 GB/T97. 1 T JE Washer 7n.D
13 2 M12 95 GB/T5782 VaY; i J Bolt




12.7.1 327K (i&EH810S01,810502,810503,810S044L%) ) SUPPORT (APPLY TO 810S01,810502,810503,810S04 TYPE)




12.7.2 327K (& H810S05,810506,810507,810S08 #L% ) SUPPORT ( APPLY TO 810S05,810506,810507,810S08 TYPE )




12.8.1 KRBT F1810S01,810502,810503,810S044/1 %) ENGINE SPARE PART(APPLY TO 810S01,810S02,810S03,810S04 TYPE)

P | & = £ 9 4 PR % IF
No. Quantity Code Description Remark
1 810K-1207000 SETHIBL Engine 14> W (Perkins) 403C-11

1 1 810K-1207000-001 SEnpEE Ay IR Fuel-filter 26560017
2 1 810K-1207000-002 BLIh e 2% Oil filter 140517050
3 1 810K-1207000-003 HERS Fuel injection pump 131017950
4 1 810K-1207000-004 A R ity Fan belt 80109049
5 1 810K-1207000-005 IKEE R Water pump 145017840
6 1 810K-1207000-006 RiRiiEr Thermostat 145996840
7 1 810K-1207000-007 FeHLHL Alternator 185046220
8 1 810K-1207000-008 HLB) ik Starting motor 185086620




12.8.1 &ML 1FGE FH810S01,810S02,810503,810S04417) ENGINE SPARE PART(APPLY TO 810S01,810502,810503,810S04 TYPE)

P

iy X s V./Ib\..\.\m‘r,a,:,“ VQ .
N ZA R 0 '. AN \\
’ P PO : AN s.“\.),o/“&nv /i N




12.8.2 RN &AE(GEH 810S05,810506,810S07,810S08 HLZ)ENGINE SPARE PART(APPLY TO 810S05,810806,810S07,810S08 TYPE)
Fey | H = £ 5 4 PR % IE
No. Quantity Code Description Remark
1 810H-1211000 SEAL Engine AR H(KUBOTA)D1105
1 1 810H-1211000-001 ey Fuel filter assy. 15224-4301-0
2 1 810H-1211000-002 SEE S Fuel filter 15221-4317-0
3 1 810H-1211000-003 YK A3 2 % Fuel water separator 15831-4335-3
4 1 810H-1211000-004 V7K A3 B a0 Fuel water separator 15831-4338-0
5 1 810H-1211000-005 LEER Fuel pump assy. 16662-52031
6 1 810H-1211000-006 SEIMFEIE Y Fuel filter assy. 12581-4301-2
7 1 810H-1211000-007 HLhoE Oil filter assy. 16271-3209-2
8 1 810H-1211000-008 AR B ity Belt 16241-97011-0
9 1 810H-1211000-009 R HLHL Alternator 16678-6401-2
10 1 810H-1211000-011 Esh ik Starting motor 16611-6301-0




12.8.2 KM EGE F1810S05,810506,810507,810S08 HLAE)ENGINE SPARE PART(APPLY TO 810S05,810506,810507,810S08 TYPE)




13.1.1 A M3 T GEH810SHLAY) ELECTRICAL ASSEMBLY I (APPLY TO 810S TYPE)

Fe | B &= (A=) # PR e S
No. Quantity Code Description Remark
1 1 M8x20 GB/T5783 AYi P Y Bolt 8.8-7n.D
2 1 8 GB/T93 L Spring washer Zn. D
3 1 8 GB/T97.1 SR Washer 7n.D
4 1 T0416-02102 A, 1] I\ Electrical Horn DL129
5 2 M12x40 GB/T5783 VAViibay. Y Bolt 8. 8-k %
6 2 12 GB/T93 L R Spring washer B
7 2 12 GB/T97.1 SR Washer kL Z
8 2 818P-1303000 T fT HEZR Lamp bracket
9 5 T0405-02111 TAET Work lamp 12V
10 2 M6x12 GB/T818 R A S URAT Screw 8. 8-1km &
11 2 6 GB/T93 i AR Spring washer E%
12 2 6 GB/T97.1 S H | Washer By
13 2 T0416-06001 2 e Piece for fixing wire
14 1 810S-1310100A TR Main wiring harness 1% A 42 40 K sh HL(Apply to Perkins Engine)
810S-1340100 F LR Main wiring harness i AR T & 5 HL(Apply to KUBOTA Engine)
15 1 T0411-10110 VHI VS R 2 e Oil purifier annunciator
16 3 810S-1310300 P, 1) 2 TR Wiring harness




I (i& F810SHLAY) ELECTRICAL ASSEMBLY I (APPLY TO 810S TYPE)

13.1.1 AR B

0 «—

=)

16

THA A RLE

=
S
=
%
)
S
=
=
)
=]
=
=
o
=]
=
=
o
-
=

%

%
=

Cliral

:[aﬁ—

oaro)

B
=
~__
B
4=
RS

% R/ fkhan




13.2.1 250 s i 2% SO (G T 810S01,810502,810S05,810S06417H)
ELECTRICAL ASSEMBLY FOR CAB (APPLY TO 810S01,810502,810S05,810S06 TYPE)

Py | # = i 5 4 PR %

No. Quantity Code Description Remark
1 1 T0406-02111 I 751 2 Wiper 12V
2 5 T0405-02111 TAELT Work lamp 12V
3 1 T0409-02101 SR 2 Antenna
4 1 T0405-04211 ZIRAT Caution light
5 2 M8x20 GB/T5783 AN ISk B Bolt 8. 8-ik i %
6 2 8 GB/T93 1S S P Spring washer ke %
7 4 8 GB/T97.1 S 4 g Washer K
8 1 T0416-04002 TN Caution light bracket
9 2 M8 GB/T6170 LB ff WA B Nut 8—ik v W
10 1 T0405-03111 kT Cab lamp 12V
11 8 M4X12 GB/T818 A AL S B ET Screw 8.8-iLTE %
12 2 T0409-03102 70k Speaker
13 1 810S-1310400A ST CAB wiring harness
14 1 T0409-01111 WeE L Radio 12v
15 1 830D-1300701 W pL Radio recorder box
16 4 5 GB/T97.1 S| Washer B
17 4 5 GB/T93 LS R Spring washer b
18 4 M5x12 R SR ET Screw 8.8-iA %
19 3 M6x12 GB/T5789 N H 2L T R Bolt 8. 8-ik i %




13.2.1 2552 i g 58 GE F810S01,810802,810805,810S06H )
ELECTRICAL ASSEMBLY FOR CAB (APPLY TO 810S01,810802,810505,810S06 TYPE)




13.2.2 7B vl 48 34 B (G FH1810S03,810S04,810S07,8 10S08#1 %) ELECTRICAL ASSEMBLY FOR CANOPY (APPLY TO 810S03,810S04,810S07,810S08 TYPE)

Py o B &= 5 4 PR %I
No. Quantity Code Description Remark
1 1 T0405-04211 R Caution light
2 2 M8x20 GB/T5783 VaYi By Lo Bolt 8. 8-ik 7 &
3 2 8 GB/T93 0555 A P Spring washer LT
4 4 8 GB/T97.1 S Washer kT %
5 1 T0416-04002 R SR Caution light bracket
6 2 M8 GB/T6170 LIRS S g RE Nut 8—ik 75 &
7 3 T0405-02111 TAEAT Work lamp 12V
8 1 810S-1310600 72 DM 2% TR CAB wiring harness




BRI Ha, O T8 10S03,810804,810S07,810S08HL )

7%

13.2.2

ELECTRICAL ASSEMBLY FOR CANOPY (APPLY TO 810503,810504,810507,810S08 TYPE)




13.3. 1 #4HH MR GEHI810S01, 810S04, 810S05, 810S08HLAY)

ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 810S01,810S04,810S05,810S08 TYPE)
Fe | H & £ 5 £ i %
No. Quantity Code Description Remark
1 1 810H-1300101 EFFT IR Scutcheon
2 1 T0401-04401 TuprAHRETT R Start key switch
3 1 810H-1300110 BT R Wiring harness
4 1 T0408-01111 P IS Cigarette lighter 12V (¢23)
5 1 T0412-01312 Mtk Instrument 2511T12
6 1 810S-1301000 FERER T Switch assembly 1 AHEFET~11 (Include NO. 7~11)
7 4 T0401-03301 31 B4R Side Single Frame
8 7 T0401-03302 o a] FAHESS Middle Single Frame
9 1 T0401-03213 [ e TT o Turn around switch
10 1 T0401-03210 AT ETFR Stepped Switch
11 2 T0401-03303 TR Cover board
12 1 810S-1303000 FFoC R IT Switch assembly 11 IFFFELL 13~17 (Include N0, 11, 13~17)
13 3 T0401-03201 TAEKTFF R Work lamp Switch
14 1 T0401-03205 BN TR R Caution Lamp Switch
15 1 T0401-03202 FR 5% Wiper Switch
16 1 T0401-03204 BRI Heating Switch
17 1 T0401-03209 DBV TR Washing switch




e

13.3.1

810S05,810S08 TYPE)

B

Z0HH HL AR RO T8 10S01,810804,810S05,810S08HLAY)
ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 810S01,810S04

il
h

Switch Assembly |l
0|

TR& |
Switch Assembly |

LS

Horn Switch



13.3.2 Y4 AN GE 810502, 810503, 810506, 810S07A L)

0S03,810S06,810507 TYPE)

ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 810S02,81

R = % W #
No. Quantity Code Description Remark
1 1 810H-1300101 HREhFF ISR Scutcheon
2 1 T0401-04401 FATEHRETT R Start key switch
3 1 810H-1300110 e FF oLkl Wiring harness
4 1 T0408-01111 =¥ Er Cigarette lighter 12V (923)
5 1 T0412-01312 HEE Instrument 2511T12
6 1 810S-1307000 FFOCE I Switch assembly IIT AFER7~11 (Include NO.7~11)
7 4 T0401-03301 32 P AE 4 Side Single Frame
8 7 T0401-03302 ] FALHEZE Middle Single Frame
9 1 T0401-03213 [ A e T Turn around switch
10 1 T0401-03210 AT E TR Stepped Switch
11 1 T0401-03220 JECAE AT G Chassis Control Switch
12 1 810S-1303000 Vi Iy Al Switch assembly 11 fIEFFE13~18 (Include NO. 13~18)
13 3 T0401-03201 TAEIT IR Work lamp Switch
14 1 T0401-03205 LVNIPISS Caution Lamp Switch
15 1 T0401-03202 BELBIES Wiper Switch
16 1 T0401-03204 B BTG Heating Switch
17 1 T0401-03209 R R FAPS Washing switch
18 1 T0401-03303 TR Cover board

®



il
Switch Assembly ||

,810506,810S507 TYPE)

Tk, I
Switch Assembly Il

U (E FH1810802,810803,810S06,810S0741 )

i
WATX
Horn Switch

J

EL

ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 8105S02,810503

H

i

)\

i

1

13.3.2

U )
PR Y
e AR A



13.4.1 A AR (GE HI810SHLZY) ELECTRICAL ASSEMBLY OF OIL BOX (APPLY TO 810S TYPE)

Fe | B &= AV 4 R %
No. Quantity Code Description Remark
1 1 T0411-05211 TN AL A Fuel level sensor L=250
2 5 M5 12 GB/T818 T AE R SMRAT Screw 8. 8-1IA ¥
3 7 5 GB/T93 S ] Spring washer T
4 7 5 GB/T97.1 S Washer N
5 1 810S-1305000 NSE=595 Fuse assembly 55 7~12 (Inculde NO. 7~12)
6 2 M5 20 GB/T818 AR SRAT Screw 8. 8-1IE ¥
7 7 T0402-02103 10A TRRS 10A Fuse
8 1 T0402-02105 204 FRESFr 20A Fuse
9 4 T0402-02101 5A TRES A 5A Fuse
10 2 T0402-02104 15A RIS F 15A Fuse
11 1 810S-1310500 BT s 2 R Wiring fuse
12 1 810S-1305001 PRI ARG Symbol
13 1 810S-1304000 Ak sz Nk Relay assembly S PN PERKINS ) JIBLAY, AL 514725 (Inculde NO. 14725)
1 810S-1330110 2 g2 B Rl Relay assembly ST AR EKUBOTAZY /U BLE, (047314726 (Inculde NO. 14726)
14 1 810S-1304001A A it Fixing board
15 2 M6 12 GB/T5783 VAViPS Y Bolt 8.8-Zn.D
16 2 6 GB/T93 i A ] Spring washer Zn.D
17 2 6 GB/T97. 1 P2 Washer n.D
18 1 T0416-04001 2k F 2% e A Bracket
19 5 T0404-02412 TE 4k s Relay
20 6 M4 12 GB/T818 A S MRAT Screw 8.8-Zn.D
21 6 4 GB/T93 G el Spring washer Zn.D
22 6 4 GB/T848 /NP Washer 7n. D
23 1 T0404-07113 MZJ Befihes MZJ Contact 12V
24 1 T0402-01105 2RI AR Fuse box
25 2 T0402-04104 2B WA RIS Fuse 50A
26 1 T0404-05511 A )k HEL 7 Relay




13.4.1 4 fLAUROGE IS 10SHL ) ELECTRICAL ASSEMBLY OF OIL BOX (APPLY TO 810S TYPE)

BHBATE (EfTTED)

Fuse Box Top View (Cover opened)

VAANRLAN
e Cp
O R G
| B3
e

1= e S5O b
= ' (Cmoipe

M

ik
810S-0603200




1351 REHLHS M%(E FH810SH %) ELECTRICAL ASSEMBLY FOR ENGINE (APPLY TO 810S TY PE)

P | B & (A=) # i % I
No. Quantity Code Description Remark
1 1 M10x20 GB/T5783 INF KRR Bolt 8.8-Zn.D
2 6 10 GB/T93 L ] Spring washer 7n.D
3 7 10 GB/T97.1 S ] Washer Zn.D
4 1 801-1310009 KRBT Grounding wire
5 1 801-1315000 & TPk Grounding wire
6 1 801-1317000 5 th AR 2 Positive electrical wire
7 1 801-1316000 & it AR 2k Negative electrical wire
8 1 T0416-01101 & bRk Connection nip for battery
9 1 T0416-01102 B H b R Sk Connection nip for battery
10 1 T0401-01112 FH {2 2 FL YR S T Main switch DK138B
11 1 M10x35 GB/T5783 AN LA Bolt 8.8-Zn.D
12 1 810S-1302000 E5 L 2 B Rl Electrical system battery assembly
13 2 M6x12 GB/T5789 N AR AR Bolt 8.8-1k v W FH T4 =g
14 1 T0406-01112 Ve Syringe 12V, HT2Zo=

®



KPS ERLGE IS 10SHLAY) ELECTRICAL ASSEMBLY FOR ENGINE (APPLY TO 810S TYPE)

13.5.1

Kifha

14

Main

iring Harness

L

(Y

8105-1213100A

HOuE

Ol Pressure

Sensor

Ft s
FSO solenoid



13.6.1 & iyt 2% 2 (G5 I 810SH17) BATTERY ASSEMBLY (APPLY TO 810STYPE)

P& & £ = oo U
No. Quantity Code Description Remark
1 1 830D-1320002 [#] 58 M Stick
2 1 10 GB/T97.1 SR Washer /n.D
3 1 |810s-1302003 HLH TR Plate
4 1 T0413-02101 & b Battery
5 1 810S-1302020B LRI Motherboard
6 1 810S-1302001 & Rubber cushion |
7 1 810S-1302002 BT Rubber cushion 11
8 1 801-1318002A B Connect buckle
9 1 5x40 GB/T882 gl Pin Zn.D
10 1 5 GB/T97.1 S HPE Washer /n. D
11 1 2x16 GB/T91 TF 1148 Pin Zn.D




13.6.1 & Hth 22 %% Bl G A8 10SHL %) BATTERY ASSEMBLY (APPLY TO 810S TYPE)




	810S图1
	810S图2
	810S图3
	810S文字(101-145)
	810S文字(147-151)
	810S文字(1-49)
	810S文字(51-99)

